YANMAR

PARTS CATALOG

YANMAR
DIESEL
ENGINE

MODEL

STNES8S-TB
STNES8S-TBI1

| omio099 i
1509001 ZuwE g"“E:g ETB
TNESS-ETB1

ETER 1999,/4(APR.)
000Y00D6840

( (k) Pr P s ferRa)




PREFACE

This parts catalog is the 1st edition of 3STNE88-TB, 3STNE88-TB1, 3TNE88-ETB and
3TNES88-ETB1 for Takeuchi.

Published :  April, 1999



N=UhsDIDRA

1L EON=YNIOS BTN TOIBEEL, BT UHEERRBR TS Y EL A,
2. MREER. FEATIEHBHYET

3. \=Uhyns Y R MER

29 AR T (T—2 2V F)
@Q FUEL INJECTION PUMP {W/BOD:
8 D% 5| o BRES | E:l
REF | No. LEV. PARTS No. c
T |- | 75T T
391 FULE INJECTION PUMP | 15 13 10 10 1 ‘|
Q| e o
N 3 |26022-060162 | #4335 M 6X 16 SCREW M BX 16 9 9 9 979
1 122-060162_[ 3<% M 6% 16 44 4 4K
185 {
4 129470-51040 | Aioe7h LR RN | i
5 v | 122710-51050 | <7oiea-s BEARING, ROLLER 2 20 2i2f 2b ||
5 . 123470 51060 |<7ovit¥1 RETATNER AFER HE R E | i

" = ks

() F=RPALRE—FHE AHDT AKDTZES BOOST COMPEMSATOR TYPE.
E/#00155 $ TR HAEXHBELET OPTIONAL PART, TO E/# 00155,

(4JH - DT 4JH - DTZ)

@ Rt No.(REF No.)
UX PEDREN.&A 52 FREORRHS~RLBMEEHBHYET,
B 152 RE uxrﬁwﬁmm
1 (ZER) — 1[0 @E#®)
EMEESN R KOPE (mn«xum47z FEEBLTOABANEU ET.
@ v«/» (LEV.)
SERULTOD § EIORELLEFURFOREERLET, (~IRPRTT)
1y KBENBFHATT.
1§ CRENDFHA («HSRNUIERSR) TT.
#) EBREBROA SR MI—WRALTHYETH, YR MCRERLTEY EA,
@z E ° -
MBI L~V h s Oy

<, SEFRICHAEEFRELABRISONT " 1 "4

B
BAEESTONIES, TOBRICHUTTROERERSHRRENET.

[Es] =ge A =
[ N 1B =5 5| #iBRid, BRSCHLCERERY. TOEREL,
Q [IB 25T #| &3, BHRICHLTERAREL, TOERAY.
R 18 =87 3| % - RARRFICHLTEREAY,
S |IB 35T | i - ERRBACHUTEREEL.
w FREMEL > 7208
z [
F H2TR, EAEL, BUEENSty NCTEREFY.
K ERBROBOEE,
®x & 5 #
BEATFENLBICE, BASNIBREIORESHS (A) ~ F) WELERShET.
B R [EaEs & &  No
C I3y FNo. 3T lryHNo. | M A No.
B) K54 7 No. | +5 25 No.
E I No. || EREA BEEAR

E1) RIOROBEEFALRBLTLBFLHUET, (BI) %1996, 01
£2) RESHFXXX(3 BREEOPEXRE. KESWIEE TN >LBATT.
E3) (A=E/#00185)(1 ANDESH R (=aH-DT) DBRETRIESHLE/ # (= T2 ¥ UNo )t
00185 SMUBTHHEERLET.
® HEVR-2 )RS
R o MICHFRIE, BT (B8) 2RRLTHYET.
YR PTRIZLEDORES EA~ES2RELTERBRICHTHIA> 82

How to read this Parts Catalog.

1. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts.
2.Parts change may be made without prior notice.

3.Form of this Parts Catalog.

YOOF2161 (1997.09.01)
BREEER T (T—a /) [RJ4TH0T o= ARDTA
TZ i

7 @\29 FUEL INJECTION PUMP (W/BO E
B ko] FmEs | E/ﬂ/& DESCRPTION

1 [729595-513 7 ASYG-37% [FULE (RIECTION PUP
-1 i T390 |ForT ASYGI4  [FULE INJECTION PUG
(9\ 185 ) (B=E/#00200 )
K3 || [ss0z2-060i62 |#337 M 6X 16 SCREW M 6X 16
1351 Jar | Jos 62,1424 W 6K 16 SCREW H 6X 16
(A=/500185 ) (B=E/#00200 ) (C-E/500156 ) (DFE/HO0TS6 ) (E=E/HO01S6 )
4 e | 129s70-s1080 |msnrt CAUSHAFT [HEE
5 . 122710-51050  |<7yvfen-5 [BEARING, ROLLER 2 2 21 21 2
6 . 128470-51060 | <7y4491 IRETAINER R
" & ks
(1) F=R AP =5 FE AH-0, 4HDTZES BOOST COMPEMSATOR TYPE.
E/# 0015 BT, WRLERHIMELEY OPTIONAL PART, TO E/# 00155,

(44~ DT 41H-DT2)

@ Ref. No.
The Ref. No. in the list may not be accord with the Ref. No. on illustration,
(Ex.) Illustrauon No. Li: 3
1 {Befor change) —_— 1 (After change)
When lnterchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted.

@ Lev.(Level)

indication and Meaning of Level

Level : Hereunder is given the relation among the number of dots(+),the level and the nominal parent- child relationship.
Parem pans(Assembly parts)

emi- Assembly parts, component pans of Assembly parts.)
~Child parts included in " Grand chl\d parts in terms of
(Compornent parts of Semi- Asst ly parts.)

Note) A parts of non- sale parts are |Ilustlated but not listed.
® Change Mark

Change Mark "I” is given to the part for which a desigh change was made at this time.

The design change was not shown in the last published Parts Calalog.

@ Interchangeability Mark

| { Not interchangeabie single part but interchangeable by set of the related parts.
[ Changed only in quantity used.
® Effective Machine No.

When a part is changed,Effective Machine No. of a Mode! for which the part is applicable is indication
in each column of (A)- (F).

In the case where a part change took place,one of the following ility marks is indicated for that part.
Symbol] interchangeability | Contents note
| _N Jod =2 New|NewPartisi for Old Part but not i

Q  [0ld 25— New|New Partis noti for Old Part but i

R_[0ld =&~ New[New Parisi for Old Part and vice versa.

S _|0ld =25~ New/New Partis noti for Old Part and vice versa.

w | Part newly added.

z Part di

F

K

Product Symbol | Product No. Product Symbol Product No.
C | Clutch No. Compressor No. M Machine No.
D | Drive No. T Tractor No.
E | _Engine No. Notel) 3% Date

Note1) Date may follow the symbol in some cases. (Ex. 1996.01

Note2) As far as engine models shown by “XXX" are concerned, the modification of the parts could not be
predicted or the engine models themselves could not be identified.

Note3) /#00185) means that the design change on the part has been effective for the model at the
_)‘—‘*o fumn (A){in this case, for 4JH‘?D“LT) o A rom B E/#(Engine Serial Number) 00185.

® Remarks Mark

Figures or alphabets {Symbols) are entered in the remark column.

The comments(remarks)on the pertinent parts are indicated in the lower part of the list by the same symbols

as those stated above.



(PC NO.YDOD684D) * *
O B2 CONTENST *
29EINO,  I9EF AT GROUP NAME ar-v3y
GROUP LOCATION
1 JuuININaY2 CYLINDER BLOCK 1402
2 FVph~R GEAR HOUSING TAG3
3 23RBNOLI LN & AN FLYWHEEL HOUSING & QIL SUMP 1A04
4 DYLENAYRT & FN02Yb CYLINDER HEAD & BONNET 1A05
5 FLOEXTEH-LFY & IF7U-F SUCTION MANIFOLD & AIR CLEANER 1A06
6 NMAITA-NES & YUY EXHAUST MANIFOLD & SILENCER 1407
7 BLYPIE & IPVOFNP CAMSHAFT & DRIVING GEAR 1408
8 7307%0F & E°ALL CRANKSHAFT & PISTON TAQS
9 __LOUATS LUB.OIL SYSTEM 1A10
10 CWIRTL COOLING WATER SYSTEM 1A11
kk FOIOSOPReLT% FUEL INJECTION PUMP 1A12
12 asncd GOVERNOR 1A13
13 FOI0uPAY FUEL INJECTION VALVE 1A14
T4  FON°A7° FUEL LINE TATS
15 _AZ-FA09 E-R STARTING MOTOR 1416
16 o™x2b-3 GENERATOR 1801
17 N UE5RIF GASKET SET 1803




Y00D6840
3TNEBB- (E) TB (1)

27

SU>970y7
CYLINDER BLOCK

Rt 99.04.16
| 1a02 | ¢ 1) BusesmaYr
1 (14012 CYLINDER BLOCK TNEBS-TB  (D)=3TNEB8-ETB1
e + TNEBB-TB1  (E)=
Y00D6840 TNEBB-ETB  (F)=
BT LN 0 P EINNIANY Fal"EA DESCRIPTION ===Q'TY(IRD) ===~ 1 P/U A R
REF. LEV. PART NO. <A (B) (LI (D) CE)CF)

1 . 729001~01560  SUZENIVOUIASSY BLOCK ASSY, CYLINDER 1 1 1 1

5 .- 124160-01910  7°57* PT1/4 PLUG PT1/4 333 3

6 = 171051-01921 _ 7°59" NPTF1 PLUG 1.1 1.1

7 ae 129150-02020  ANIWF CAWFPUT® BOLT, METAL CAP 8 8 8 8

10 . 23871-010000  22“7°37°PT 1/8 PLUG PT1/8,SCREW 1111

11 .. 27231-500000  455%37°59" 50 PLUG 50 11 11

12 .. 27247-120000 ANE7°50" 12 PLUG 12 2 2 2 2

13 . 27241-300000  UA“57°57% 30 PLUG 30 6 6 6 6

14 s 129795-02411 7M1 (A BUSH, CAMSHAFT 1111

15 . 129001-02800  A10:A5I CMP MAIN BEARING b 4 4 4

24 . 129150-02930  ASARAS METAL, THRUST 2.2 2 2

27 - 129150-01200  AURNEMbE STUD, CYL. HEAD 14 14 14 14

28 . 129001-01340  AYRSH ZFUMJOPA) GASKET, (NON-ASB.) 1111

29 . 129150-02940  AFARAZL 0.5=0.25 METAL,THRUST 08=0.25 2 2 2 2 «“>

32 . 129150-02870 _ A1243) U. MAIN METAL US=0.25 4 4 4 4 )

~====== REMARKS (E“3%)
920 €0. 5=
(2) PIF-91AN Y.

1) #

.25) 2 EDFNA.
.25 NEDT A,

[{1) OVER-SIZE(O.
1(2) UNDER-SIZE(U.S:




J—— + 99.04.16

1 103 | ¢ 2) oA
1¢1a01) | GEAR HOUSING (A)=3TNESS-TB  (D)=3TNESS-ETB1
Hommt (8)=3TNEBB-TBT (E)=
;?ggggﬂ‘{a T8(1) $h4-2 Y00D6840 (C)=3TNEBB-ETB  (F)=
GEAR HOUSING Y LA 0 DB Y DESCRIPTION —~==Q'TY (2R ==== I P/U A R
REF. LEV. PART NO. €AY (B) (C) (D) (E) (F)
1 . 719810-01500 P2 V% HOUSING ASSY, GEAR 1 11
4 .. 129795-01800 AW-Ib SEAL, OIL 11 1
5. 129400-01520 953" (%t¥-3 FLANGE ,GEARS HOUSING 1 1 1 1
5 . 121450-01560  DZ2=i B8X22 STUD B 8X 22 T3 3 3
7. 124160-01751 925239 CAP, LUB.OIL SUPPLY 1 1 1 1
8 . 124240-01871 _ 73(HO-P COVER, HO-P 111 1
9 - 124240-01883 NUFL(HO-P) (JIPR) GASKET, (NON-ASB.) 1T 1 1 1
0 . 129795-01950  Neq2° 9o PIPE, KNOCK L=18 2222
. 129150-03100 _ JUFSA(I"L=9"11°17° ___ RETAINER 1411
S-— 121850-51960 020" (FOPFITT) G-RING, F.I.PURP T 1 11
3. 24311-000160 043" 1A P 16.0 0-RING 1A P~16.0 2222
% . 24311-000320 _ 0Yz™ 1A P 32.0 0-RING 1A P-32.0 111 1
E 26106-080122  JNA°BF 8K 12 BOLT M 8X 12 PLATED & 4 4 &
16 . 26106-080162 USSR 8BX 16 BOLT M 8X 16 PLATED 11 11
7 . 26106-080162 YA b 8X 16 BOLT M 8X 16 PLATED 3 3 3 3
. 26106-080202  WIT#°LF 8X 20 30LT M 8X 20 PLATED 2 2 2 2
9 . 26106-080452  WIMHSLE  8X 45 BOLT M 8X 45 PLATED 6 6 6 6
20 . 26106-080552 _ YA BX 55 BOLT M 8% 55 PLATED 3 3 3 3
21 . 12900191840 DI LFNEXBS (7 F 59 BOLT M 8X 85 PLATED 4 & 4 &
2 . 26366-080002  YNMUHIUE § NUT M 8 3333
23 . 22190-080002 = SEAL WASHER _8S 4L 4 & &
2% . 22190-080002 SEAL WASHER 85 T 1 11
PR 121023-01550 COVER, BLIND 11011
2 . 24341-000240 0-RING 1A 5-24.0 1111
27 . 26106-060162  UNALF 6% 16 BOLT W 6X 16 PLATED 2 2 2 2
28 . 17103111741 42391170 PIPE 1111
29 . 24311-000320 02" 1A P 32.0 0-RING 1A P-32.0 1111
30 . 977770-01212  9U3-351 T¥5 30°ATIF GASKET, LIGUID T 11 3

REMARKS (E“3%)
¥33 INESTVA. 1€¢1) OPTIONAL PART.

15 1)_#7

Y¥118825




Y00DE840
3TNEBS- (E) TB (1)

TIARAMNDIYT & AW
FLYWHEEL HOUSING & OIL SUMP

Fommm—— + 99.04.16
| 1A04 | C 3 2SN & LD
1¢1801 | FLYWHEEL HOUSING & OIL SUMP  (A)=3TNE88-TB  (D)=3TNESB-ETB1
+= + (B)=3TNEB8-TB1 (E)=
YODD6840 (C)=3TNESB-ETB  (F)=

LML 0 MEDNZINY TET A DESCRIPTION ~==~Q'TY(IAP)-==~ I P/U A R

LEV. PART_NO. €A) (B) (L) (D) (EY (F)

. 129100-01580 A119C°5  8X16 PARALLEL PIN 8X16 2 2 2 2

- 129612-01600  757hfn NOZNoN HOUSING, FLYWHEEL 1111

. 119620-01750  #pU2° (KA~ CAP, FLYWHEEL COVER 1 1 1 1

. 26206~100252  #™MbE 10X 25 BOLT M10X25 6 6 6 &

. 26206-100302 AL 10X 30 BOLT M10X30 b b4 &

. 129100-01730 _ Ao (A1161N° 2 SPACER, OIL SUMP 111 1

B 729102-01540 A1 CHP SUMP ASSY, LUB. OIL 1 1 1 1

. 119640-01640  FMLZIO5N M22 DRAIN PLUG M22 11 11

. 22190-220002 _ o-Ib7oP(AW.=FILI 22  SEAL WASHER 225 111 1

B 26106-080162  JN°m°ibk  8X 16 BOLT M 8X 16 PLATED & 4 4 &

. 26106~080252  Un“HSIbE 8X 25 BOLT M 8X 25 PLATED 2 2 2 2

- 26106-080452 YNzt 8X 45 BOLT M 8X 45 PLATED 20 20 20 20

. 129700-01580 ~29%E°0 8X16 PARALLEL PIN 8XT6 2 2 2 2

- 129100-01640 -2 CHP CASE ASSY, OIL SEAL 1 1 1 1

- 129795-01780 A~k SEAL OIL 1.1 1 1

B 129486-01670 UV a bt 8X30 BOLT M8X30,COLLAR HD 6 6 6 6

. 26106-080352  YN“AMbE  8X 35 BOLT M 8X 35 PLATED 3 3 3 3

- 977770-01212  2Y3-or1 I$5“39H“A¥YE GASKET, LIQUID 111 1 a

~== REMARKS (E“1%)
1) 42°937 IVELT AL

1¢1> OPTIONAL PART.

¥118826




Y00D6840
3TNEBEB- (E) TB (1)

4

JUZINYR & Aryh
CYLINDER HEAD & BONNET

R +
1 1A05 |
1C1A01 |

At

YOOD6840

SR VAN 0 IVEDINIaYS

C 4 ) DUDBNIRS & BNRVE
CYLINDER HEAD & BONNET (A

TES A

(B
(C)=3TNESB-ETB (F)=

DESCRIPTION

99.04.16

=3TNEBB-TB  (D)=3TNESB-ETB1
<

TNESB~TB1

====Q!TY (A9 -==~ I P/U A R

REF. LEV. PART _NO. (A) (B) (CI (DI CED (F)
1 . 171350-03090  2“L=9"1°17° LS00 PIPE, BREATHER 1T 11
2 . 124736-07900 WPy R3O LIFTER, ENGINE 222 2
3 . 129001-11700 U3 k" CMP HEAD ASSY, CYLINDER 1 1 1 1
7 .. 120130-11860 NS “AMFN (SUC GUIDE, VALVE 373 °3°3 ay
9 . 129150-11810  MFA AN GUIDE, VALVE 3 33 3 [Sb]

1 .. 26216-060202  »xasabh  6X 20 STUD M 6X 20 PLATED 6 6 6 6
12 .. 27261-400000  NZAN37°57Y 40 PLUG 40 22 2 2
13 .. 129100-11100  ABI™CINT VALVE, INTAKE 333 3
14 - 129100~11110 17" CEXH VALVE, EXHAUST 333 3
15 . 12979511120 "'z SPRING, VALVE 6 6 6 6
16 . 129795-11180 AT (o) RETAINER, SPRING 6 6 6 6
17 - 27310-080001 _3v5(a7h 8 27=1SET COTTER 6 6_6 6
18 . 121400-11340 W7 ATLI-Ib SEAL, VALVE STEM 3 373 3
19 - 124460-11340  NLTVAFLI-Ib SEAL, VALVE STEM 333 3
20 .e 129150-11370  #p92° ("2 CAP, VALVE 6 6 6 6
21 N 119625-11870  7°0573(/A"h PROTECTOR, NOZILE 33 35 3
22 .- 119625-11880  JA“Mbo-t SEAT, NOZZLE 333 3
23 .. 119625-11900 441 RETAINER 3 333
24 . 129100-11240  &vJF CMP SHAFT ASSY, ROCKER T 1 1 1
25 . 129155-11260  A“OOHR°=F (A SUPPORT, ROCKER ARM 2 2 2 2
26 . 129155-11270  A“u7o49° -+ (B SUPPORT, ROCKER ARM 2 2 2 2
27 .. 129150-11280  \“IU5° 2% SPRING 3333
28 . 129150-11290 A\ 29057 SHAFT, ROCKER ARM 1111
31 . 129100-11650  \“u72KIT ARM _ASSY, ROCKER 6 6 6 6
32 . 129150-11230  7I°PA3 (\WIAFX SCREW, VALVE 6 6 6 6
34 . 129150-11750  #2+ M8XP1.0 NUT MBXP1.0 6 6 6 6
35 .e 26226-080182  HT1I=AA(2D_8X 18 STUD M 8X 18 PLATED 3 3 3 3
36 . 26106-080252 ~YNNENLE  8X 25 BOLT M 8X 25 PLATED 2 2 2 2
37 . 26106-080502  wns ke 8X 50 BOLT M 8X 50 PLATED 6 6 6 6
38 - 22351-060012 _ A7°%o2 t°> 6.0AX 12 SPRING PIN 6X12 2 2 2 2
39 . 26366-060002  UNVUTIF 6 NUT M 6 6 6 6 6
40 . 124160-11360 U7 KNOB 333 3
41 . 124160-01751 _ 78(#%239) CAP, LUB.OIL SUPPLY 1 1 1 1
42 . 129001~11350  #“oaUF CMP HO T1 1
45 . 129001-11310 N9 (\2223Y GASKET, BONNET 11 11
46 .x 129001-11340 _ 7°b=#"1°12° HOSE 1.1 11
47 . 24311-000320 022" 1A P 32.0 0=-RING 1A P-32.0 17111
48 . 24311-000120 0™ 1A P 12.0 0-RING 1A P 12.0 333 3
49 . 26106-080142  UN“kNibk M 8X 14 BOLT M 8X 14 PLATED 4 4 & &

——-==-- REMARKS (L“3%)
1) #39 I ESTVA.

1€1) REPAIR PART.

Y118827




R 99.06.16

| 1806 | ¢ 5 ) RRABE & 373
/0008840 1 (1401) ] SUCTION MANIFOLD & AIR CLEANER(A)=3TNES8=TB  (D)=3TNEBS-ETB1
- . ;. Fm—— + (B)=3TNE88-TB1 (E
3TNEEE- (€) TB (1) F1UEVIR-IR & IPIU-F 0006840 (C)=3TNESS-ETB (F)=
SUCTION MANIFOLD & AIR CLEANER
I3y LAY 0 IMEISIIN ey 2 DESCRIPTION —-=-Q'TY(IRS)-=-= 1 P/U A R
0 NN REF. LEV. PART NO. €AY (BICCI (D) CE) (F)
19-1 19 3 RoJyE> T . 129007-12100  ¥SA-BF(INY MANIFOLD T 11 1
LOGSE PARTS 3 . 129001-12110  PK(=t-Ibh> GASKET,INT. MANIFOLD 1 1 1 1
4. 26106-080202  W“ASLb_8X 20 BOLY M 8X 20 PLATED 4 4 4 4
5 . 26106-080802 WA hF 8X 80 BOLT R 8% 80 PLATED 1 1 1 1
& . 119910-12210  $25%8-3 PIPE, INTAKE 11011
3P 7. 119910-12560  7°3uUb,IPu-3 BRACKET AIRCLEANER 1 1 1 1
N § . 23000-060000  #-AZ097° 60 CLANP 60 222 2
& 9 . 26013-080222  #°ILH (3 8X 22 BOLT M 8X 22 L4 44
10 . 26013-080222 _ AMbR(MF 8X 22 BOLT M 8% 22 2. 222
19~1 17 17 N 129100-77500  £-3- (T7= REATER, AIR T 1 1 1
12 129100-77510 YRS (xP-t~3- GASKET, AIR HEATER 1 1 1 1
13 . 129150-77511 _ PK(ZPE-) /2P GASKET, (NON-ASB.) _ 1 1 1 1
T . 17134077520 AoF BEND T T
31 15 26106-080402 AL BX 40 BOLT M 8X 40 PLATED 2 2 2 2
6 . 26106-080802__ 9n“i"lt_ 8X 80 BOLT M 8X 80 PLATED 2 2 2 2
. 125030-12201 #2153 555 5515 PIPE, EXTENSION T ]
(A=E19592 )
B . 119869-12210 _#av#zu3aohy A PIPE, EXTENSION 1111 W
CA=E19592 )
19 . 23000-060000  #-A7UY7° 60 cLaw 60 2
19- 1. _ 23000-060000  #-A7497° 60 CLAMP_60 4 4 4 4 «
(A=E19592 p)
20 . 129612-12680  T77%-3 CMP AIR CLEANER 1 z
(A=E20225__ )
2T 1L 129612-12690 7T TP CLEANER ASSY, AR 1 1 1 1
22 129259-12570 4o RING 1101 1
23 119910-12510 Lk § BODY, AIR CLEANER 1.1 1 1
24 119808-12520  10AoH (795 ELENENT, OUTER T 1
25 119866~12541  WS-ASSY COVER ASSY 11011
26 119808-12540 _ 7o0-3“ML7™ VALVE, UNLOADER 1111
7 119140-12680 155753 (P otot INDICATOR T A
28 .. 129612-12560 TN (3-2 RING 1 2
(A=E20225
29 .. 23000-060000  #-APTIF 60 TLANE 60 T H
(A=E20225
0 . 121855-12060 _ $39%9100¥— SILENCER, INLET 1111 W
h=£19502 3
31 . 23000-048000 #-A74Y7° 48 CLAMP 48 11011 v
(A=EXXX b)
32 . 129132-12210 FIOFIOFIONY PIPE, AIR INTAKE 1
32- 1.  129030-12200 $29%1573sho PIPE, AIR INTAKE 1 N
CA=EXXX p)
32- 2. 129030-12200° ¥19%1273%h7 PIPE, AIR INTAKE k] F3
(A=E19592
33 . 119869-12220  tastasiachu 8 PIPE, EXTENSION 1 z

(A=%1999.04 )

Y118828




JR— + 99.04.16
| 1407 | C 6 ) NMARITB-LEN & 1LY

Y00D6840 .
- . ~ SIS EXHAUST MANIFOLD & SILENCER  (A)=3TNESB-TB  (D)=3TNESS-ETB1
3TNEBE- (E) TB (1) NMIVZHR-LR & H1UoY 10 i (B)=3TNEGS-TB1  (£)=
EXHAUST MANIFOLD & SILENCER ¥0026840 (©=3THesa-ETE (2=
S VA B A o7 = TNED A DESCRIPTION ——=—Q'TY(339)==== I P/U A R
REF, LEV. __ PART NO. €AY (B CCY (D) (E) ¢F)
1 . 129211-13100 RIA-1 Y (EXH MANIFOLD,EXHAUST 1111
2 . 129150-13110 GASKET, EXH.MANIFOLD 1 1 1 1
19 3 . 26366-080002 NUT M 8 22 22
4 . 26106-080802 BOLT W 8X B0 PLATED 4 & 4 4
5. 119131-18320 BOLT M BX 22 44 4 4
6 . 26216~080802 9% STUD M 8X B0 PLATED 2 2 2 2
7. 12470111911 ARATTF (3009 (J5FA) GASKET, (NON-ASB.) 1 1 1 1
e 8 . 129002-13501  #1Lo% SILENCER 1
Kok 8- 1 . 129030-13561 __ #1Lo% SILENCER 1 1 s
LOOSE PARTS (ASET9592 )
9 . 26366-080002  YN“UEIUN 8 NUT M 8 44 4 4
T% 10 . 121120-13590  9559° (umavas cLAKP 111t
15 T2 .. 22137-100000  PHRCEAF 10 ASHER 70,POLTSHED 7 7 1 1
13 13 .0 22217-100000 AMahHNE 10 SPRING WASHER 10 11011
12 14 ..  26106-100652 _ i“ANbh 10X 65 BOLT M10X 65 PLATED 1 1 1 1
15 .. 26706-100002 0 NUT F10 T 1
16 . 26106-100202  WWANLE 10X 20 BOLT M10X 20 PLATED 2 2 2 2
17 o 103954-13201 _ AMRYURCIALON GASKET, SILENCER 11
L 129030-13570 99009 SILENCER T
19 . 129030-13580 7292939 EXTENSION 1 1 W
(A=E19592
W . 129030-13600  IHIIIICIT TAIL PIPE T T

3TNEBS- (E) TB1

¥118829




Y00D6840
3TNESS- (E) TB (1)

5

DLyvIh & TRDXY
CAMSHAFT & DRIVING GEAR

C 7)) DLYtIE & THN0FP

99.04.16

CAMSHAFT & DRIVING GEAR (A)=3TNE8S~TB (D)=3TNEBB-ETB1
(B)=3TNE8S-TB1 (E)=

Y0O0D6840 (C)=3TNEBB-ETB (F)=
EFY AL 0 EINNoaNY PAl~ie DESCRIPTION ====Q'TY(A)~~-- I P/UA R
REF. LEV. PART NO. (A) (B) (£) (D) (E (F)

1 - 129150-14200 3\°Uh TAPPET 6 6 6 6

2 - 129150-14400  7°vz20u ROD, PUSH 6 6 6 6

3 . 129129-14580  #LIP7t CAMSHAFT ASSY 1111

4 . 129150-~02450  AJARASL METAL, THRUST T 1T

7 . 129150-14101  AL¥“t= 030 GEAR, CAMSHAFT 1111

8 . 22512-070140 _ J7x4%-%-  7X14 KEY 7X 14 1111

9 . 129150-25101  21ENb# P CMP GEAR W/BUSH 1T 11

12 129150-25920 YL (3L BUSH, IDLE GEAR 1111 o)

13 . 26106=080452 _ WIN# Lk 8X 45 BOLT M 8X 45 PLATED 2 2 2 2

14 . 129150-25900  #“F (FI-P GEAR, FUEL INJ. PUMP 1 1

15 N 129150-25930 ¥ (FI-P GEAR, FUEL INJ. PUMP 11

16 . 22217-120000  N“a4%hhz 12 SPRING WASHER 11

17 . 26716=120002  3Yr 12 NUT 12 11

18 - 26106-080142 YN kb M 8X 14 BOLT M 8X 14 PLATED 2 2 2 2

19 . 129100-25061 PR (P1hN5- SHAFT, IDLE GEAR 111 1

20 . 129150-25301 A BF(FI-P BOLT,FI-P 4 4

-~ REMARKS (L“39)
€1) #35 INEIFNA.

1¢1) REPAIR PART.

Y¥118830




+: + 99.04.16
| 1409 | ¢ 8 253957t & LoD
¥0006840 . X 1¢18013] CRANKSHAFT & PISTON (A)=3TNEBE-TB  (D)=3TNEBB-ETB1
3TNESB- (E) T8 (1) J7779% I8 & EANY ;nouesas gg):zngg-gg EE;;
CRANKSHAFT & PISTON
S35 LASL 0 TNEUIMIANY Tty 4 DESCRIPTION —--=QUTY(IAN--—= I P/U A R
REF, LEV. __ PART No. <A (B) (0 (D) CED CFD
T . 129001-21000  75575%0F ASSY TRANKSHAFT ASSY T 111
2 .. 129100-01580 A1IOLT 8X16 PARALLEL PIN 8X16 1 1 1 1
5 .. 129150-21200 75008 GEAR, CRANKSHAFT 1111
& .. 22512-070140  JIoh-3-  7XT4 XEY 7X 16 T 111
8 L 171340-21650  V3°=y (9509 V-PULLEY, CRANKSHAFT 1 1 1 1
9 . 129795-21661 9 hn2 WASHER 1111
E[ 72185021680 AHF (VIP-T) BOLT, V-PULLEY T
11 L 129128-21590  I5AafleMp FLYWHEEL W/RING GEAR 1 1 1 1
1% .. 119865-21600  uzphene GEAR, RING 111 1
15 . 129001-22081 PISTON W/RINGS 33 33
17 .. 129001-22500 RING SET, PISTON 3333
21 . 129202-22300 PIN,PISTON 3333
22 . 22252000260 NAIC(FT 26 CIRCLIP 6 6 6 6
23 0 729402-23100  Lotuaoooz ROD ASSY, CONNECTING 3 3 3 3
27 .. 129100-23910_ E°APSE°IATW BUSH, PISTON PIN 3333 <)
28 .. 121550-23200  GURSANIF BOLT, CONNECTING ROD & 6 6 6
29 .. 129150-23600  ASFUIZN(95u0EST BEARING, CRANKPIN 3 3 3 3
31 . 129001-22901 E°A) CMP_ 0.5=0,25 PISTON W/RING 05=.25 3 3 3 3 @
337 .. 129001722950 W7 EUF 0.5-0.25  RING SET 0.5-0.25 3 3 3 3 @
37 . 129150-23610 ASLCE°)U.S5=0.25  METAL.PIN US=0.25 3 3 3 3 &3
39 . 22351-040010  A°Yopt°» 4.0AX 10 SPRING PIN 4X10 111 1
40 . 121111-21501 " &bk (951l BOLT, FLYWHEEL 6 6 6 6

=~~ REMARKS (E“29)

1 %39 JSES7 AL () REPAIR PART.
€2) F=1=412% (0. . 25) NESFNAR. 1(2) OVER~-SIZE(0.5=0.25)PART.
£3) PO -91AN UL 2 25)MESTNA, 1¢3) UNDER-SIZE(U.S5=0,25)PART.

¥118831




Y00D6840
3TNEBB~ (E) TB (1)

9

LOYATA
LUB.OIL SYSTEM

Fomm—— + 99.04.16
I 1a10 | ¢ 9 ) LOYATL
1 ¢1a01) | LUB.OIL SYSTEM (A)=3TNEB8-TB  (D)=3TNEBB-ETB1
Ammme + (8)=3TNE8S-TB1 (E.
Y0006840 (C)=3TNEBS-ETB (F)=
EBY AL 0 EINN DN MEY A DESCRIPTION ====Q'TY(QAY)==== I P/U A R
REF. LEV, PART_NO. CA) (B) CC) (D) (E) (F)
1 . 129001-32001 ~ LO-P CMP PUMP ASSY, LUB. 0IL 1 1 1 1
14 . 121520-34810  AMMRS (Fo2dD GUIDE, DIPSTICK 1111
15 . 129150-35041 _ PK($¥19229H0) (JUPA) _ GASKET, (NON-ASB.) 1111
16 - 129150-35091  LO¥2921%%5 (NP PIPE ASSY, OIL INLET 1 1 1 1
20 . 26106-080352 WM L+ 8X 35 BOLT M 8X 35 PLATED 2 2 2 2
21 - 129150-35101 7579t BRACKET, STRAINER 1.1 1 1
22 . 129150-35111 PKCITREINS5IFI (JSPA) GASKET, (NON-ASB.) 111
23 . 129150-35151 71’3 80X80L FILTER 80X80L 1T 111
24 - 129001-35300 _ #Mbh,LO2M02 BOLT,LUB.O. STRAINER 1 1 1 1
25 . 129150-35350 B NUT T 1 1 1
26 - 24311-000160 022" 1A P 16.0 0-RING 1A P-16.0 11 11
27 . 26106-080202 W k“ibh  8X 20 BOLT M 8X 20 PLATED 3 3 3 3
28 . 124160-39451  179A197 (0.5KG SWITCH,0IL PRESSURE 1
28- 1 . 124160-39450  2PYR{YF 0.5KG #“#"» SWITCH, OIL PRESSURE 1 1 1 1 N
(A=E18794 )
29 . 724760-39140 FFHBE 10 BOLT 10, PIPE JOINT % 1 1 1
30 . 129150-39450  LO-T CMP PIPE ASSY, LUB. OIL 1 1 1 1
34 . 124550-59830 _NVESFEMLECMP 8 BOLT W/ SEAL WASHER 1 1 1 1 W
(A=E19837 )
35 .. 124550-59820  AoUENFELE 8 BOLT 8, PIPE JOINT 1111
36 .e 22190~080002 LIV (I SEAL WASHER _8S 2
36- 1 .. 22190-080002 SEAL WASHER 8§ T 1 1 K
(A=E19837 )
37 . 23414-100000 WU Qb 10 GASKET 10, ROUND 2. 2.2 2
38 . 129150-32020  PK(LO-P GASKET, L.0. PUMP T 1 11
39 . 26450-060252  6hTPHINILE 6X 25 BOLT M 6X 25 L b & b
40 . 129403-34800  yu2dhy DIPSTICK, LUB. OIL 1111
41 . 22190-080002 S-L725P (MW, ZFUb) &  SEAL WASHER B8S T1 11 W

(A=E19837

)

Y118832




- 99.06.16
| 1811 | €10 ) CWIRFL

0006840
4 7= aaon COOLING WATER SYSTEM (A)=3TNESS-TB  (D)=3TNESB-ETE1
3TNEBB- (E} T8 (1) 1 CWYAThL e ! (B)=3TNE88-TB1
COOLING WATER SYSTEM Y006840 (C)=3TNEBS-ETB
VAL 0 FVESININ e A DESCRIPTION ——--QITY (R === 1 PIU A R
LEV. ___PART NO. (A (B) () () (B (F)
- 121750~49110 U F(ZANRFN17°) JOINT 1
L 129001-42002  CWD2° CMP PUMP ASSY, C.HATER 1 1 1 1
L. 23871-030000  3°3°57°PT_3/8 PLUG PT3/8,SCREW 2222
261067080602 UANGF BX 60 BOLT M BX 60 FLATED 3 5 3 3
1 25132-003800 VAL (o-295A38 V-BELT (A-38) 1
L 119831-42290 _VA“Lb A37.5 V-BELT A37.5 1111 N
(ASET5592
16 . 129556-42350  V7°-U(96 V-PULLEY
16- 1 . 129155-42350  vo°-y (90 V-PULLEY, C.W. PUNP 1 1 1 1 N
R=ET9592 3
17 121520-44740 773, 2MP 325MM FAN, COOLING 11011
18 171353-44760__ ho9™ (975 SPACER 1111
5 26106-060452  INFhE 6K 45 BOLT M 6% 45 PLATED & & 4 &
20 129350-49560  J=TRBIMANN- COVER, THERMOSTAT 1 1 1 1
21 129795+49551 __ PK(I=TRZYLHIN=) (JIPA GASKET, (NON-ASB.) 1 1 1 1
37 12915549800 9-EABYF (71°C THERMOSTAT T
23 129150-49811  PKCY=ERSUF 53> (JIPA) GASKET, (NON-ASB.) 1 1 1 1
24 129100-49840  PK(I-EABIr5-3 GASKET, THERMO. CASE 1 1 1 1
] 26106-080202  JFLF B 20 BOLT M BX 20 PLATED 2 2 2 2
26 124465-44950 10216 GASKET 16 1111
27 119266-49350 _ 4-%to4- SENSOR, THERMO. 1111
28 12915049360 PR 10 GASKET 10 T
29 129001-42040  SMIHIHCCH-P JOINT 11011
30 24321-000300 0422 1A 6 30.0 0-RING 630 1111
37 26106-080162 NIt 8% 16 BOLT M 8% 16 PLATED 3 3 3 3
32 171064-44510  97329CHP SUB-TANK ASSY 11
34 121450-44531__¥97° cap 1111
35 T24450-44560 AT (TP =IG-1° 175~ CLAWP T
36 12147044581 1°YEs GASKET 1111
37 23065-070225 (3%5 7X 225 HOSE 7X 225 1111
] T24450-44550  TRoF (377557 CLAWP, SUB-TANK T
39 12125644600  79549F(47°352)  (12) BRACKET, SUB=TANK 1 1 1 1
40 129100-42020 _ PK(CWA®Z9° GASKET, C.W. PUNP 1 1 1 1
%1 12125064901 5-EATIF CTTO°C SWITCH, THERMOCITOSE 7 1 1 1
42 12913244500 59z-3 RADIATOR 1
42 1 129030-44510 59" T-3ASSY RADIATOR ASSY 1111 s
CASETO592
43 12368246210 HPY $097° cap 1111
P 12125044590 9557° cLap 222 2
%6 .. 12013244520 SIF" SRROUD T
47 L1 129132-44530 3% A HOSE, C.WATER 1111
48 .. 26014080162 ALE(ES*NM  8X 16 BOLT M 8X 16 44 b4
49 129132-44590  DTFASE NET, WIRE T4
50 . 12913244901  AfW-5 cMp coolER ASSY, WB OIL 1 1 1 1
51 . 119860-49010  cu-TA PIPE (A, C. WATER 1 1 1 1
52 . 11986049020  CW-T(B PIPE (B), C. WATER 1
52- 1.  119859-49020 CW-T(B PIPE (B), C. WATER 1 1 1 1 N
(A=E20508 )
53T 23010-038000  FANGF 38 CLAWP 36 T4k &
56 . 12915049100 940970 P COCK ASSY, 3=WAY 11011
S5 .. 129150-49080 _tvLe2v7 £OCK, DRAIN 114

¥118833




Y00DEB40 NN Ty T oot
3Mese- (6178 (1 1 FOT v T Lo e Tagrion puwe

TNEB8-TB  (D)=3TNEBS-ETB1

FUEL INJECTION PUMP * + (B)=3TNEBE-TB1  (E)
YOO0D6840 (C)=3TNEBB-ETB  (F)=
31 Y AN 0 ZNEINANY e A DESCRIPTION --==Q'TY(IA9)---- 1 P/U A R
REF. LEV. PART NO. €AY (B) (€D (D) (E) CF)
T . 729030-51400  FOJSOPA°57° ASSY PUMP ASSY, F. INJEC. 1 1 [$N
2 . 729030-51460  FO7oDPH°7° ASSY PUMP ASSY, F. INJEC. 11 <M
7 .. 119810-51040 _hLMy CAMSHAFT 1111
9 .. 129155-51060  BLISD9AC-F CAM SHAFT SUPPORT T
100 .. 122710-57090  ioruE KEY 1111
.. 129506-51100  7°5uz ecmp PLUNGER W/BARREL 3333
T4 .. 129155-51140  EPSOVLIRIIFA PIN, BARREL LOCKING 3 3 3 3
15 .. 174307-51170  WSR9y A(P5I9Mh RETAINER A 3333
16 .. 129155-51180  7°FuuMtiNiernta SPRING SHOE, PLUNGER 3 3 3 3
7 .. 124950-51190 ST AT NI SPRING, PLUNGER 373 3 3
18 .. 129155-51200  SNUh 9 TAPPET ASSY 3333
25 .. 129155-51270 _ BACURRONENZ LOCKING, TAPPET 3333
26 ..  129155-51280  OUo7" (36 0-RING 56 33 33
27 .. 129100-51300  FUUANGEDN CMP VALVE W/SEAT, DELIV. 3 3 3 3
30 .. 129155-51320  ANRCFUASINLDS SPRING, DELIV. VALVE 3 3 3 3
31 .. 129155751340  Fu2UNoAYT GUARD, DELIVERY VALVE 3 3 3 3
32 .. 124550-51350  NCUSLCFSOANY GASKET, DELIVERY 3333
33 s 12455051370 QU0 (FHyANY 0-RING, DELIVERY 3333
36 .. 129155-51370  FOIINCAIIR STOPPER, VALVE 3 3 3 3
35 .. 129155-51380  IOURNACA) LOCKING (A) 2222
36 .. 129155-51390  IOUEA(B) LOCKING (B) 2222
37 ..  129155-51400 7°Jb73 DEFLECTOR T 111
38 .. 129155-51410  RARMLRGFNILIR CHECK BOLT,DEFLECTOR 1 1 1 1
39 ..  129155-51420 2°57* (M16) PLUG _ (M16) 1111
40 ..  129155-51450  Fa0LIN°UFo CHP SHIM SET, ADJUSTING 1 1 1 1
45 .. 129155-51500  2oto-I5Y7 RACK, CONTROL 1111
46 .. 129155-51521 7“3 (397 BUSH, RACK 1.1 4 1
47 .. 129155-31530  ho9 (50045 35P SPACER, AUX. SPRING 1 1 1 1
48 .. 129155-51540  RAD(CHNZ CIRCLIP 11 11
49 .. 129155-51550 Jobo-iE°cty (B PINION, CONTROL 3333
50 .. 122117-51560  FXA0™ (FORS“SVIS SCREW, PINION 33 3 3
51 .. 174307-51560  E°I#y 774307-51490 \ PINION 3333
52 .. 129155~ 2°57% mM2) PLUG (M12) Tt 111
55 .. 129155~ T G-RING T 11
54 .. 129155-51591  SUsKININNR SPRING, RACK 1111
55 .. 129155-51600  Favkfus CMP SHIM PACK 3333
74 .. 129155-51700 V3/R (95T COVER, LOWER T 1 11
75 .. 129155-51710  PK (#3103 GASKET, LOWER COVER 1 1 1 1
76 .. 129155-51750 Y773 GuA( COVER, SIDE 1111
77 .. 129155-51760 PK (FuA(y773 GASKET, SIDE COVER 1 1 1 1
78 .. 129155-51790  SUSROUANA LOCKING, RACK 1111
79 .. 129156-51910 ANy (F291 LABEL, CAUTION 1111
80 ..  129155-51930 A9 1=3.25 SPACER T=3.25 T 1 11
81 .. 129155-51940  Hu¥S T=1.5 SPACER 7=1.5 1111
82 .. 22217-060000 /MmN 6 SPRING WASHER 6 2.2 2 2
83 . 22351-050010  A7°U0°E°T 5.0AK 10 SPRING PIN 5X10 2 2 2 2
84 .. 24101-06303&  “PULZ 6303 BALL BEARING T
85 ..  24341~000160  0Y27" 1A S 16.0 0-RING 1A §-16.0 1111
86 ..  26022-050102  JFA“a5S (Ma5X10 SCREW M 5X 10 58 8 8
87 .. 26022-060162 I\ (1N26X16 SCREW M 6X 16 L4 44
88 ..  26116-050302 Wb 5X 30 BOLT M 5X 30 PLATED 2 2 2 2
89 ..  26716-060002 3UF & NUT 22 2 ¢
90 .. 22190-160002  H-RIYIP(IRW.ZMINDT6  SEAL WASHER 16 11011
91 ..  129208-51060  ¥#°—F(\WPyzon UPPORT 11
92 ..  129208-54500  J555°CHP FLANGE ASSY T 1
94 ... 22217-120000 ASaPHNR 12 SPRING WASHER 11
95 ... 26716-120002 Yt 12 NUT 12 11
96 ..  129155-51020 SIISt BFCI-F"P) STUD, FEED PUFP 22 e 2
97 .. 129155-51050  SRNI9T(RIAL BALL BEARING, THRUST 1 1 1 1
101 .. 129155-52050  nevs Chuvy GASKET 1111
102 ..  129100-52200 A= COVER, BLIND T 111
103 .. 22217-050000 MM S SPRING WASHER 5 2222
3TNEBB-ETB (1) REMARKS (£929)
3 £7°7 N0.1,2 FOJUOPRO0°ASSY N [(1) GOVERNOR ASSY(FIG.NO.12) IS
39T7 NOL12 ANWF 3 206 | INCORPORATED IN THIS FUEL

1 INJECTION PUMP ASSY(REF.N0.1,2).
¥118834




+ 99.04.16
| 1A13 [ ¢ 12) At
1€1A0D) GOVERNOR TNESS-TB  (D)=3TNEBB-ETB1
10008840 a1ty . et + TNESB-TB1  (E)=
3TNEBB- 1 12 yiiva Y0006840 TNESB-ETB  (F)=
GOVERNOR
Y LA 0 JSEININY PACSET DESCRIPTION ----Q'TY(QA%)==-= I P/U A R
REF. LEV. PART_NO, A (B) (0 (D) (E) (F)
z T29155-51280 OIS (56 5-RING S6 T 171 1
5 129052-61050  1°Uy (AMM35=2 PACKING 1111
5 129052-61060__ n°1\“35-273 COVER 1111
7 129052-61070 1P 9%5 (5-203 PACKING T 1T 1
8 129155-61120 Y29 L=30(2-7 0 LINK L=30(MARK O 11011 3N
9 129155-61130 17 L=31(3-7 1 LINK L=31CMARK 1 1111 <N
0 129155-57140 125 L=30.5 (-7 05) LINK L=30.5(MARK 05) 1 1 1 1 a
1 129155-61201  AMISFOITH CHP WEIGHT ASSY,GOVERNOR 1 1 1 1
15 129155-61341 __ A4-7" SLEEVE 1111 @
i3 129100-61400  J5FO-ILINS 7CHP SHAFT ASSY,CONTROL 1 1 1 1
19 129155-61430  H#(A5RO-ILAS 587 SPACER, SHAFT 1111
23 129155-61450 1Tl oAbk BOLT, REVOL. LIMIT 1 1 1 1
24 129155761460  PTFNLEAT oA IbF BOLT, IDLE LIMIT T 11
25 129155-61480  45Y™ CONP SPACER ASSY 222 2
30 129052-61390 S0 H AL SHAFT, GOV. LEVER 1 1 1 1
Ef] 129052-61500  AVTNILAN= CMP LEVER ASSY,GOVERNOR 1 1 1 1
32 17430751700 SLEYH(Fasteay SHIN SET 2222
46 12905261540 tYFAIOUIM (GUIM=  SPRING 111 1
56 11966061901 X5F°Z RETAINER, SHAFT T 11
57 12915561950 9"V B(IMD BOLT, WASHER BASED 1 1 1 1
58 124550-66370 __ hA3UE 6 (9073 LOCK NUT M 6 1111
59 22117-040000 9 R (32D 4 VASHER % T 11 1
60 22190-060002  -I7YIP(IA.THIM) 6 SEAL WASHER 68 1
60- 1 22190-060003 =196 WASHER,SEAL 6 1113 N
CASE1879% )
61 22190-100002  5-h799P (3T hIN) 10 SEAL WASHER 10S 1111
& 22190-120002 -9 (W 12 SEAL_WASHER 12 2 222
63 22287-120000 A-N° - A WASHER 12 T 1
& 22372-040000  RIYTCLPLIASO 4 SNAP PIN 4 2222
85 23887-100002 6n27°52% 10 PLUG 10 1.1 11
66 243471-000280  0157° 1A 5 28.0 O-RING 1A $-28.0 T T 1
67 26106-060102  INEMLM M 6X 10 BOLT M 6X 10 PLATED 1 1 1 1
68 26106-060102 UKLk M 6X 10 BOLT M 6X 10 PLATED 111 1
&9 26106-060102 DA~ LE M 6X 10 BOLT M 6X 10 PLATED 4 & 4 &
70 26106-060142  UNABE  6X 14 BOLT M 6X 14 PLATED 2 2 2 2
71 26106-060202__ IN“HNbE6X_20 BOLT M 6X 20 PLATED 6 6 6 6
72 26756-060002  FATJF 6 TOCK NOT 6 T 11 1
73 26776-120002  PAIURCRY 12 LOCK NUT M12 PLATED 2 2 2 2
74 26366-080002 _ INWNIEFIE 8 NUT M 8 1111
75 129100-61640  oFG=UI"= LEVER, CONTROL T T 11
JERYF-7 76 129100-61650  FOYS9030/M% SPRING, FUEL CONTROL 1 1 1 1
77 129489-61700 _ AMNNRP° Yz SPRING, GOVERNOR 1111
CLASSIFIED MARK 78 11928577951 YLIAE SOLENOID T T
79 26687120002 22039H(3HY 12 CAP NUT M12 [
80 129100-61930 _ 27m33r NUT, CAP 11
EX] 129155-61350  AI-7~ (FASEATZ) SLEEVE T T @
82 129155-61360  AU-7%(F30(39) SLEEVE 1111 @
83 129132-61550 o351t CMP ANGLEICH ASSY 1111
07 129155-61830 0129~ (510 0-RING S10 T 111
108 129155-61470  FORLIIRMLR BOLT, FUEL CONTROL 1 1 1 1
==T=-== REWARKS (£°39)
(1) 2875397 LD SANOUAINS % 2D/ | (1) SELECTIVE PARTS: CERTAIN THE
2T FIVELRNNIA. CLASSIFICATION MARK, THEN PLACE
(12AF 92237) YOUR ORDER.(REFER TO ILLUSTRATION
).
(@) t87 yAvLty. (2) SELECTIVE PARTS.
* 2/ 29EF(ANIVNT ASSY) N FIG.TT * THIS FIGURE(GOVERNOR ASSY) IS
FODZEMIOII° = J922A. INCORPORATED IN THE FUEL INJECTION
PUMP _ASSY(FIG.11).

Y118835




Jom— + 99.04.16

1 14 | €13 FORANY
1 ¢aon | FUEL INJECTION VALVE (A)=3TNEBB=TB  (D)=3TNEBB-ETB1
+ —+ (B)=3TNEB8~TB1 (E!
Y ) 18 (1) 13 FOTYYPAY Y00D6840 (C)=3TNEBB-ETB (F)=
FUEL INJECTION VALVE Y LAY 0 PMEINIAN e DESCRIPTION -==-Q'TY(IA)==== 1 PIU A R
REF. LEV. __ PART NO. €AY (B €62 (0 (E) (F)
T . 72910253100  FOISIPD ASSY VALVE ASSY, F.INJECT 3 3 3 3
2 . 129102-53000 JAMb CMP NOZZLE ASSY,F.INJECT 3 3 3 3
5 .. 114250-53080  $YMC/AMBRUYY NUT, NoZzLE CASE 3333
o L. 114250753120 A0S (A SPRING, NOZZLE 3333
10 .. 114250-53130  S-CURSAIOUION SEAT, NOZZLE SPRING 3 3 3 3
11 .. 114250-53140  AMZe7tL-t PLATE, STOP 3333
T2 .. 114250-53210  EPuCJANATRA 6 6 6 6
13 .1 114250-53400 34 CMP SHIM PACK 3333
21 . 129001-59910 v PIPE, FUEL INJECTION 1 1 1 1
Z5 . 129001-59920 PIPE, FUEL INJECTION 1 1 1 1
29 . 129001-59930 FO-T(723% PIPE, FUEL INJECTION 1 1 1 1
33 . 124066-59100  #-A797° (2 8 cLaWP_ 8 7777
34 . 121250-59550  FO-T(DBXL120 PIPE, FUEL Z 222
35 . 119840-59560 FO=T ¥MD PIPE, FUEL RETURN 1111
36 . 119840-50570 U3 JOINT 1111
37 . 129150-59580 V970 (FO-TEF'D AP T
38 B 129100-59951 FIY? NN CMP VALVE ASSY, CHECK 1111
46 . 23414-120000  PUE(W 12 GASKET 12, ROUND 2 22 2
47 . 119305-59120  JDF A (FSBTHSCHP RETAINER 22 2 2
50 .. 129150-59131 471 HBAX14 BOLT MAX14,HEX.SCKT. 2 2 2 2
51 . 129210-59130  F0-T cup PIPE ASSY, FUEL OIL 1 1 1 1
52 .. 124766-59050 F-RTUI° (W 12 CLAMP 12 2 2 2 2

8

51 B 5748

Y¥118836




Y00D6840
3TNEBB- (E) TB (1)

14

Fon{7
FUEL LINE

.
LOOSE PARTS
38
37

338
40

24352322

+ 99.04.16
| 1A15 | C14 ) Fone1oe
110N | FUEL LINE (A)=3TNEB3-TB  (D)=3TNEBS-ETB1
e + (B)=3TNE8S-TB1 (E
Y0006840 (C)=3TNEBB-ETR (F)=
I LAY 0 FSEINNIINY e At DESCRIPTION ~-—=Q'TY(3A0) === 1 PIU A R
REF. LEV, PART NO. €AY (B) (£) (D) (E) (F)
T - 729052-55620  JBACFO_CMP STRAINER ASSY, FUEL 1 1 1 1
2 .. 104200-55321  F-NeANWN VALVE, TAPER 11011
3_ .. 104200-55330  A7°450M(F=NOAMLTS  SPRING, TAPER VALVE 1 1 1 1
4 .. 129100-35650  FOI9¥ILAZF(ou> L=89 ELEMENT, FUEL T4 1 1
6 .. 129100-55670  LA“- EV 1111
7 .. 129100-55680 _ J3#hv2° CUP, STRAINER 111 1
§ .. 129700-55690  U3-=u7vi5oe RING, RETAINING T 1 1 1
9 .. 129100-55700 A7°IM SPRING 1111
10 .. 104200-55750  3\“225% 4CFOIYINIFML SCREW M 4 1111
1 .. 24311-000160  0Uz2 1A P 16.0 O-RING 1A P~16.0 T 1 1 1
12 .. 26311-240100 0429 1A P 10A 0-RING 1A P-10A 111
13 .. 24321-000650 QY7 1A G 5.0 0-RING 1A G=65.0 1111
%, 26074-080852  *LF(EF+HTR 8 BOLT M 8X 85 T 1 1 1
15 . 103854-39140  MOUFTAMLE B0LT, PIPE JOINT 1111
16 . 101304-59020  noY#"7(h3% 12 JOINT 12, PIPE 111 1
T . 22190-120002  5-W999% (330 12 SEAL WASHER 12 2 2 2 2
18 . 129210-59020  FO-T CMP PIPE ASSY, FUEL OIL 1 1 1 1
19 .. 124766=59050  #-A24Y7° (W 12 CLAMP 12 2 2.2 2
2. 129335-55700  5A-GLI°L-3 CMP SEPARATOR, WATER 111 1
22 .. 104200-55321  F-ACANUN VALVE, TAPER 11011
23 .. 104200-55330  A2°UI7%(F-N°ISWM  SPRING, TAPER VALVE 1 1 1 1
24 .. 104200-55341  NOFVILCFO3Y7 HANDLE, COCK T4 1 1
25 .. 124064-55510  A11(FOu# BOWL, FUEL STRAINER 1 1 1 1
26 .. 102103-55520 M O-RING 111 1
27 .. 110250-55610  U3-=o7 iuZ™ RING, RETAINING T T 11
28 .. 121257-55720  A7°IPN(RZU-T SPRING, SCREEN 110101
29 ..  121257-55731  Jo-b FLOAT 111 1
3T .. 101720-55750  6h07°50° G(IP-R* PLUG & 22 2 2
32 .. 104200-55750  FAM3RS% 4CFOIUZNTRML SCREW M 4 111
33 .. 171081-55910  R2U=3 (100Avza SCREEN 1111
3% .. 23418-060000 NI D & GASKET 6, NYLON 2 2 2 2
35 .. 24311-240100  04I2 1A P 10A O-RING 1A P=10A 1111
36 . 129411-55690 __hott SPACER 111
37 . T19840-59601  \oF" (EFICHP BEND ASSY T 11 1
38 .. 124766-59050  #-AZWY7° (R 12 CLAMP 12 2222
40 .. 119840-59621 _3°3foh JOINT 1111
41 A 129322-77401  JM-FH°I7° (FP332 FEED PUMP T1 7

Y118837




99.04.16

1 116 | €15 ) A-THzNE-2
Y00DEB40 101200 | STARTING MOTOR (A)=3TNEBB-TB  (D)=3TNEBB-ETBT
TnEao = AR $mmmant (B)=3TNEBS-TBT (£
STHEGS-(E)TE (1) 1 AI=T427E-9 Y0006840 (C)=3TNEBB-ETB  (F)=
STARTING MOTOR
Iy L 0 PEINIINY ez A DESCRIPTION ===-Q'TY(IA9)==== 1 PIU A R
REF. LEV. PART NO. CAY(BY (L) (D) (E) (F)
T T29400-77012  F5-3 (313-294) STARTING WOTOR T 1 11
2 .. 129486-77400  P-3727 ARMATUER 1111
T 3 171008-77410 _ \"PUZP (1) BEARING (1) 1111
4 17100877420 NFIS (D) BEARING (2) T 1 11
LOOSE PARTS 5 .. 129400-77441  F7-LEVafl CHP FIELD COIL ASSY 1111
31 6 ... 129486-77460 733 (+) BRUSH 2222
7 .. 129486-77470 VST 975 HOLDER ASSY, BRUSH T 1 11
8 ... 129486-77460 75y (1) BRUSH 2222
9 e 129486=77490 A2ONTT,T5 SPRING,START BRUSH b 4 4 4
10 .. 129900-77460  UPAN- COVER, REAR T 1 11
11 .. 171008-77510  #'7r-3 HOUSING ASSY, GEAR 1 1 1 1
12 .. 129400-77520  toS-nouiogt HOUSING, CENTER 1111
13 T29400-77531  <0°A797 AMIF CAP  SWITCH ASSY,MAGNETIC 1 1 1 1
14 171008-77540 unv- U LEVER SET, SHIFT 111
17, 129400-77571 SNARDIV-FIP (JTPR) DUST COVER, (NON-ASB. 1 1 _1 1
8 12990077640 AG-FAOBF BOLT, THROUGHT 72 2 2
19 171008-77650  E°to 992 PINION ASSY 11011
20 17100877660 _t°= SHAFT, PINION 1111
21 171008-77670 AFINE=RUF STOPPER SET, PINION 1T 1
25 X2114555500  959F ASY CLUTCH ASSY 1111
26 X2114955020 0 =IA“PYI7° (3 BALL BEARING 1111
27 X2240410100  #°=0A"7io0" G4 BALL BEARING T 11
28 26106-060322  UNANLE  6X 32 BOLT M 6X 32 PLATED 2 2 2 2
29 26106-060402  UINENWE_ 6X 40 BOLT M 6X 40 PLATED 3 3 3 3
30 26116-120252  #°WF 12X 25 BOLT M12X 25 PLATED 2 2 2 2
31 124550-77030 AN~ (ST:BS-ZH1) COVER, TERMINAL T 1

Y118838




+ + 99.04.16

| 1801 | €16 ) Prab-3
000840 1 C1A0D | GENERATOR (A)=3TNEBB-TB  (D)=3TNEBE-ETB1
¢ = Ammmmme + (8)=3TNEBE-TB1  (E!
3TNEES- (E) TB (1) 1 6 DA V] YO0D684D (C)=3TNEBB-ETE (F)=
GENERATOR
ID LA 0 T EDANINY TVET AT DESCRIPTION Q' TY(2RY)~--= I P/U A R
REF. LEV. PART NO. CA) (B) (€D (D) (E) ()
- 1 . 119836~77200 M IRL-3-(LR160-714 GENERATOR 1
R93e> -1, 119836-77201  ACHzaL-3 GENERATOR (AC) 1111 R
(A=%1999.04 )
7 .. 119836=77700 63 ASY ROTOR ASSY T 7
(A=%1999.04 )
3 ...  119836-77850 #"-l\“PYz7" 6000S  BALL BEARING 1 2
(A=%1999.04 )
4 .. 119836-77710  A5-3 ASY STARTER ASSY 1 z
(A=%1999.04 )
5 .. 119836-77721  UVAIC- ASY COVER ASSY, REAR T z
(A=%1999.04 )
) see 119836-77730 Phicel) COVER, REAR 1 3
(A=*1999.04 3
7 e 119836-77741 U$S2L-37%32 ASY BRUSH ASSY,REGULATOR 1 z
(A=%1999.04 )
B ... 119836-77750 I S5(L170-1325 BRUSH ASSY T 3
(A=%1999.04 )
9 ... 119836-77760  I7omSMp GUIDE, FAN SIDE 1 z
(A=*1999.04 3
10 ... 119836-77770 3 A= ASY DIODE ASSY 1 z
(A=1999.04 )
" cee 11983677780 7Y CONDENSER 1 z
(A=%1999.04 )
12 ... 119836-77871  #NBE(T) BOLT (1) 1 z
CA=%1999.04 3
13 ... 119836-77880  #MWA(2) BOLT (2) 1 z
(A=%1999.04 )
% ... 119836-77890  1-F01F ASY WIRE ASSY, LEAD T T
(A=%1999.04 >
15 .. 119836-77790  FMN“-ASY L140-44002 COVER_ASSY, FRONT 1 z
(A=%1999.0% 3
16 ... 119836-77800  ASPHUIZMIS-T RETAINER, BEARING 1 z
(A=%1999.04 )
TP ... 119836-77840 AT BALL BEARING T T
(A=+1999.04 )
18 ey 119836-77860 AZY19 FYE SCREW KID 1 z
(A=*1999.06 3
19 .. 119836-77810  7°-Y PULLEY 1 z
(A=%1999.04 )
20 .. 119836-77820 7°-IUF ASY NUT ASSY, PULLEY 1 z
(A=#1999.04 )
21 .. 119836-77830  Ab-S0b BOLT, THROUGH 1 z
(A=*1999.04 3
22 .. 129612-77700 ©-3 ASSY ROTOR ASSY 110101 W
)
23 e A=LANPUDTY BALL BEARING L W
25 . 200E74579h ASSY FRONT BRACKET ASSY 1 1 1 1 ]
3
26 .. 129612-77740  2°-y- PULLEY 11011 [
A=#1999.04 )
37 .. 129612-77750  ADUI5 ¥IF SCREW KIT T 11 v
(A=*1999.04 )
28 . 119820-77340 _ TMAZALO-A SPACER 1111
29 . 129136-77251  #°F 8X110 (GEN BOLT M 8X110 T 11
300 . 26366-080002  WNUHIYF 8 1
30- 1. 120612-77260 __ 3Ub (H153-2 NUT_, GENERATOR 1111 R
(A=E20225 7
3. 129100-77330  P3 eAR ADJUSTER 1
31-1 . 129136-77350_ 75 033 ADJUSTER 1111 R
(A=E20481
2 . 119810-77340 A bH (54423 B0LT 1
32- 1. 26014-080352 __#MbR(ES+N2  8X 35 BOLT M 8X 35 111 1 [
(A=E20481 )
33 26106-080502  Un“AMk 8X S50 BOLT M 8X 50 PLATED 1 z
(ASE20481 )
% . T29156-77100 €25 (U=(ASTI=17) RELAY, SAFETY T 111
35 . 11963277920  512-(1 SEC. TIMER 1111
36 . 114654-77900 155y ARYD° CMP STOP, ENGINE

1
*x CONTINUE (UUN7) ** Y118839




PRI + 99.04.16
I 1802 | €16 ) PMzR-3

0006640 110D | GENERATOR (R)=3TNEBBTE  (D)=3TNEBB-ETB1
4 N _ Pt (B)=3TNEBB-TB1 (E)=
SThEGE-(E) T8 (4 1 6 Jzkl=9 Y00D6840 (C)=3TNEBG-ETB (F)=
GENERATOR
=0y L0 PEINIMY TS A DESCRIPTION ~---QITYCRN == T PIU A R
REF. LEV. PART NO. CA) (B (C) (D) CE) (F)
3] oo 1. 11905277910 IS T WOTOR ASSY, ENG.STOP 1 1 1 1 w
08E PARTS B (4=£19592 )
37 . 106500-44810  hot™ SPACER 1.1 1 1 w
GeE20E1 )

¥118839




o 7 e
1 GASKET SET

At

99.04.16

| 1803 | €17 ) nevEseYr
1A GASKET SET (A)=3TNEBB-TB (D)=3TNEBS-ETB1
+ =+ (B)=3TNE8E-TB1
YOOD6840 (C)=3TNE8S-ETB
ERRTAN T A =) s b MES M DESCRIPTION ====Q'TY(22%)-~=- I P/U A R
REF, LEV. PART NO. (A) (B)(C) (D) CE)(F)
729001-92600 IV UFIEYFC/OPA) GASKET SET(NON-ASB.) 1 [$B)
729001-92620  NCUEIEYR(JUPR) GASKET SET(NON-ASB.) 1 1 1 1 N 1)
CAZEXXX >
124240-01883 N\ UF(HO~P) (JOFRA) GASKET, (NON-ASB.) KB
129150-32020 (Lo-p GASKET, L.0. PUMP 1111
129150-35041 PK(¥2922900) (/UPA) GASKET, (NON-ASB.) 1. 1.1 1
129150-35111  PKCITIAT55IF) (JIFA) GASKET, (NON-ASB.) 1 1 1 1
129100-42020  PK(CWA°7° GASKET, C.W. PUMP 1111
22190-080002 -7y (3l ) 8 SEAL WASHER 85 111 1
121850-51960 017" (FOPM/UT) 0-RING, F.I.PUMP T T 1
129150-49360  PK 10 GASKET 10 1111
24311-000160 _ 0Uo2" 1A P 16.0 0-RING 1A P-16.0 3 33 3
24341-000240  0YS7™ 1A § 24.0 0~-RING 1A S-24.0 11T
24311-000320  0U2™ 1A P 32.0 O0-RING 1A P-32.0 3333
24321-000300 _ 0Yz7™ 1A 6 30.0 0-RING 630 1.1 1.1
129100-49840  PK(T-TATIFI-R GASKET, THERMO. CASE 1 1 1 17
129001-01340  \UMAMRFUR(JSPR) GASKET, (NON-ASB.) 111
129001-11310 MU (NS 709 GASKET, BONNET 1.1 1 1
121400-11340  1LI°AFLS-T0 SEAL, VALVE STEM 3333
124460-11340  N“U7“ATLI-Ib SEAL, VALVE STEM 3 3 3 3
119625-11870  7°0F23(/A% PROTECTOR, NOZZLE 3 3 3 3
11962511880 Nho-F SEAT, NOZILE 3 333
12900112110 PK(: bk GASKET,INT. MANIFOLD 1 1 1 1
129150-13110 __PKR(I=i=bb® GASKET, EXH.MANIFOLD 1 1 1 1
103954-13201 ISR () GASKET, SILENCER Tt
124465-44950  N°UEL16 GASKET 16 1111
129795-49551 PK(4=-TAZUMAN=) (JIPA GASKET, (NON-ASB.) 1311
129150-49811 PK(4=23Jb 32) (JOPRA) GASKET, (NON-ASB.) T
22190-120002  3-MIUTP (IR 12 SEAL WASHER 12 2 22 2
129150-77511 PRCIPE-2) (JUPR) GASKET, (NON-ASB.) 1111
23414=-120000  NW°UESQRIL 12 GASKET 12, ROUND 2 22 2
24311-000120  0U22“ 1A P 12.0 0-RING 1A P 12.0 3333
129100-77510 N4 (zr=t-3- GASKET, AIR HEATER 1 1 1 1
124701=11911 B APIF(ITLDT) (JoPA) GASKET, (NON-ASB.) 1 1 1 1
22190-220002 LIVoPIW.ZFII 22  SEAL WASHER 225 L B W
CAZEXXX >
34 . 23414-100000 U0 QRL 10 GASKET 10, ROUND 2 222 W
(A=EXXX >
3 . 104200-92350 __ MF1NN-(Smzss DRIVER, SCREW 111
36 . 119640-92750 293U 80 WRENCH, FILTER T 1T 1
37 . 28110-100120  An°¥ 10X12 WRENCH 10X12 1111
38 . 28110-140170 _ AN°F 14X17 WRENCH 14X17 111 1
39 . 129400-924620  JLYIA%K-2 FLEX HORN 1T 1 11 1)
40 . 977770-01212  M3-251 THINIINCRTYE GASKET, LIQUID 111 1)

KRYF29EY7EY
OPTIONAL PART

REMARKS (E“3%9)
1) #7°33y Mt

UFNA.

1¢1) OPTIONAL PART.

Y118840







| pRESEREIE )

HNR=UYASOTYRMIRHESNTODIRTORREBAESIE
(ERBRRD ([CIRFELTHY ET,

BRESICLY BHOBRNPEDRACEEHSN TSN EMSIHEEIC
THERTEN

| PARTS No. INDEX )

All parts of this Parts Catalog is arranged by Part No. order
(depending on the spot where the model is used).
If you want to know by Part No. where your object part is used,

please use this Parts Catalog.






fmm———— +
(MF NO.Y0OD6840) | 1m0t | dkk JNEINNLINIINLD 4210830 PARTS INDEX w&x 99.04.16 P. 1
PAL N I bl ] PAR 2 L1 PC NO. 197 3%y e%-332 | 7%ty AvLIvD INEY A PC NO. 39%7 5%y oY-u30
PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION G6RP. REF. LOC.NO.
X2114555500 759% ASY YO0D 6820 i5 25 TA16 | 119266-49350 Y-teoY- YO0D 6840 10 27 1A11
CLUTCH ASSY | SENSOR, THERMO.
X2114955020 = PYI2" (3 Y0006840 15 26 1A16 | 119285-77951 AR LA Y00D6840 12 78 1A13
BALL BEARING [} SOLENOID
X2240410100 BN =bANPYI2N (4 Y0006840 15 27 1A16 | 119305-59120 FUFSACTIIPHICHP YOOD6840 13 47 1A14
BALL BEARING i RETAINER
101304-59020 hoUFNF (h30F 12 YO00D6840 14 16 1A15 | 119620-D1750 F¥PU2° (HTWHNS- YOOD6840 3 3 1A04
JOINT 12, PIPE | CAP, FLYWHEEL COVER
101720-55750 6h22°32% 6(IP-R¥ Y0006840 14 31 1A15 | 119625-11870 7°09793C/A% Y0OD6840 4 21 1A0S
PLUG 6 [] PROTECTOR, NOZZILE
102103-55520 [UMYASE £ 84 YOOD6840 14 26 1A15 | 17 19 1803
0-RING |_119625-11880 JAN Y-t Y0006840 4 22 1A0S
103854-39140 NOVFNFHRM Y000 6840 14 15 TAT5 | SEAT, NOZIZLE
BOLT, PIPE JOINT 1 17 20 1803
103954~13201 HANAFYR(YTLDY) Y00D6840 6 17 1A07 | 119625-11900 19z Y00D6840 4 23 1A05
GASKET, SILENCER T RETAINER
17 23 1803 | 119632-77920 213-(1 SEC€. Y00D6840 16 35 1801
104200-55321 F-Nentp2" Y00D06840 14 2 1A15 | TIMER
VALVE, TAPER | 119640-01640  F LuJ° 50" W22 YO0O0D6840 3 9 TAD4
22 1a15 | DRAIN PLUG M22
104200-55330 A2° YN (TN NI Y000 6840 14 3 1415 | 119640-92750 2143Lo¥ 80 Y0006840 17 36 1803
SPRING, TAPER VALVE ] WRENCH, FILTER
23 1A15 | 119660-61901 REpA Y0006840 12 56 1413
104200-55341 Nyt W(FOIY7 Y0006840 14 24 1815 § RETAINER, SHAFT
RANDLE, COCK | 119808-12520  IUASE(P97 Y0008840 5 24 TA06
104200~55750 FANIZIN 4(FOIVZNLPNIL YOOD684D 14 10 1A15 | ELEMENT, OUTER
SCREW M 4 I 119808-12540 Pog-3" NN % Y00D06840 5 26 1A06
32 TA15 | VALVE, UNLOADER
104200-92350 A2 FINEE & F2:b 424 Y0O0D6840D 17 35 1803 | 119810-51040 nLyv 2 YOOD6840 11 7 1A12
DRIVER, SCREW i CAMSHAFT
106500-44810 hoy™ Y00D6840 16 37 1802 | 119810-77340 WML (PIN PR Y00D6840 16 32 1801
SPACER BOLT
110250-55610 HF=-Zo2™MNo2" Y00D6840 14 27 1A15 119820-77340 FN1R2AE°-R Y0O0D6840 16 28 1801
RING, RETAINING SPACER
114250-53080 FYLCIAN WYY Y00D6840 13 5 1A14 119831-42290 VAt A37.5 Y00D68B40 10 15- 1 1A11
NUT, NOZZLE CASE V-BELT A37.5
114250-53120 A2°YO2N (JANL YOOD6840 13 9 1A14 119836-77200 I 13U-3~(LR140-714 YOO0D6840 i6 1 1801
SPRING, NOZZLE ] GENERATOR
114250-53130 I=b SRR YO Y0006840 13 10 1A14 | 119836-77201 ACIMIRL-2 YOOD6840 16 1- 1 1801
SEAT, NOZZLE SPRING 1 GENERATOR (AC)
114250-53140 ARY7°2°L-F Y0006840 13 " 1A14 | 119836-77700 a-3 ASY Y0OOD6840 16 2 1801
PLATE, STOP i ROTOR _ASSY
114250-53210 [FIZN R EZ A Y00D6340 13 12 1A14 | 119836-77710 A3-=3 ASY YOOD684D 16 4 1801
PIN i STARTER ASSY
114250-53400 JL CMP Y00D6840 13 13 1A14 119836-77721 BehAnt- ASY Y0006840 16 5 1801
SHIM PACK COVER ASSY, REAR
114654~77900 2%y ARYI° CMP Y0006840 16 36 1801 119836-77730 yehnt- YOOD684D 16 6 1801
STOP, ENGINE COVER, REAR
119032-77910 ?2tWhE-3 CMP Y00D6840 16 36- 1 1802 119836-77741 LER2L-30%5D ASY Y00D6840 16 7 1801
MOTOR ASSY, ENG.STOP [} BRUSH ASSY,REGULATOR
119131-18320 HIIZHENLE MB8*22 YDOD6840 6 5 1A07 ) 119836-77750 2%59(L170-1325 YD0D6840 16 8 1801
86LT M 8X 22 ] BRUSH ASSY
119140-12680  1u9"5-3 (5 0¥d% Y00D6840 s 27 1A06 | 119836-77760  7Pun“fh ¥0006840 16 9 1801
i

INDICATOR

GUIDE, FAN SIDE

FF201
(9003)



CLAMP 8

(MF NO.YD0D6840) | 1M02 | kkk JUEINNTINHINLY $210E3%  PARTS INDEX *xx 99.04.16 P. 2
AP LS A PAY-+TEd PC NO. 39%2 I3%u  04-33 | IED ANuaMY INET A PC NO. 39%9 23%%  oy-u3u
PART_NO. DESCRIPTION GRP. REF. LOC.NO.] PART NO. DESCRIPTION GRP. REF. LOC.NO.
119836-77770 3 °14-F" ASY YOOD6840 16 TB01 | 120130-11860 N Lo H {+°(SUC YO0D6840 g 7 TAOS
DIODE ASSY | GUIDE, VALVE
119836-77780 259 Y0006840 16 11 1801 | 121023-01550  23(534-3 Y0006840 2 25 1403
CONDENSER ] COVER, BLIND
119836-77790 FANN-ASY L140-44002 Y0006840 16 15 1801 | 121111-21501 EN TN OEEE {7 Y0006840 8 40 1A09
COVER ASSY, FRONT t BOLT, FLYWHEEL
119836-77800 A PUSo 07-7 YO006840 6 16 1801 | 121120-13590  7557° (7591935 Y0006840 6 10 TAO7
RETAINER, BEARING f CLAMP
119836-77810  2°-1 Y0006840 16 19 1801 | 121250-44590  9537° Y0006840 10 44 1A11
PULLEY ] CLAMP
119836-77820  7°-03Yt ASY Y0006840 16 20 1801 | 12125044901  $-TAIYF(110°C Y0006840 10 41 1A11
NUT ASSY, PULLEY i SWITCH, THERMO(110°C
119836-77830  AW-#"BF Y0006840 16 21 7807 [ 121250-59550  FO-T(D8XL120 Y0006840 13 3% TATG
BOLT, THROUGH { PIPE, FUEL
119836-77840  #%-A\“PYII™ Y0006840 16 17 1801 | 121256-44600  7%559b(92%339)  (12) YOO0D6840 10_ 39 1A11
BALL BEARING [ BRACKET, SUB-TANK
119836-77850  #“-WA“PYII™ 60008 Y0006840 16 3 1801 | 121257-55720  A7°49%(A24-2 Y0006840 14 28 1415
BALL BEARING } SPRING, SCREEN
T19836-77860  A7015 ¥IF" Y00D6840 6 18 7801 | 121257-55¢31  Jo-F YO0D6840 1% 29 TA15
SCREW KID | FLOAT
119836-77871  #“MF(1) Y00D6840 16 12 1801 | 121400-11340 N2 AFLI-B Y0006840 4 18 1A05
BOLT (1) | SEAL, VALVE STEM
119836-77880  #“HH(2) Y0006840 16 13 1801 | 177 17 1803
BOLT (2) | 121450-01560  9zd13f“w8x22 Y00D6840 2 6 1A03
719836-77890  U-F 91% ASY Y0006840 6 14 801 | STUD M B8X 22
WIRE ASSY, LEAD 121450-44531 $vY7° YO0D6840 10 34 1AM
119840-59560 FO-T ¥y Y0006840 13 35 1A14 CAP
PIPE, FUEL RETURN 121470-44581  N°9%o Y0006840 0 36 TA11
119840-59570  Y#“F Y0006840 13 36 1814 GASKET
JOINT 121520-34810 A TR (014" d YDOD6840 9 14 1810
T19840-59601 A o F (EF o CHP Y0006840 1% 37 TATS GUIDE, DIPSTICK
BEND ASSY 121520~44740 770, 3“1t 325MM Y00D6840 10 17 111
119840-59621 %31t Y0006840 14 40 1415 FAN, COOLING
JOINT 121550-23200 QU & b Y00D6840 8 28 TA09
119859-49020 CW-T(8B Y00D6840 10 52~ 1 1AM BOLT, CONNECTING ROD
PIPE (B), C. WATER 121750-49110 9% F(ZA“R¥N°12°) YO0D6840 10 1 1A11
119860-49010  CW-T(A Y0006840 0 51 TAT1 JOINT
PIPE (R), C. WATER | 121850-21680  #“WF(VI°-4) YO0D6840 8 10 109
119860-49020  CW-T(8 Y00D6840 16 52 111 BOLY, V-PULLEY
PIPE (B), C. WATER | 121850-51960 0 IV (FOPMIVY) Y0006840 2 12 1A03
119865-21600  YIo $'¢ Y00D6840 8 14 1409 | O0-RING, F.I.PUMP
GEAR, RING i 17 8 1803
119866-12547  AN“-ASSY Y0006840 5 25 TAD6 | 121855-12060  ¥1o%94U09- Y0006840 5 30 1806
COVER ASSY | SILENCER,INLET
119869-12210 $19%¥10¥39h0 A Y00D6840 5 18 1A06 | 122117-51560 PARUNCFORT N ONYD Y0006840 11 50 1A12
PIPE, EXTENSION | SCREW, PINION
119869-12220 $19%x0¥39h0 B Y00D6840 5 33 1A06 | 122710-51090 N5 Y00D6840 1" 10 1a12
PIPE, EXTENSION | KEY
119910-12210  ¥29¥4-2 Y0006840 5 6 TA06 | 123682-44210 hr9Y #p97° ¥0006840 10 43 A1
PIPE, INTAKE | CAP
119910-12510 LAF A Y00D6840 5 23 1A06 | 124064-55510 A41C(FOID* Y0006840 14 25 1A15
BODY, AIR CLEANER | BOWL, FUEL STRAINER
119910-12560  2“5%9F,xP24-% Y0006840 5 4 1406 | 124066-59100 #-AZ2YY7°(IW 8 Y00D6840 13 33 1814
|

BRACKET , AIRCLEANER




FFa201
(9003)

D +
(MF NO.YDOD6840) | 1M03 | *xk JUNEINNZANOINLL $210E3% PARTS INDEX **% 99.04.16 P. 3
IVED WMoY NEorT PC NO. 39%¥2 3%y 0b-230 | IVEX Nvoove Mty A PC NO. 29¥2 3%y oy-y3u
PART NO. DESCRIPTION GRP. REF., LOC.NO.| PART NO. DESCRIPTION GRP. REF. (0C.NO.
124160-01751 723(4139) Y00D6840 2 7 1AG3 | GASKET, (NON-ASB.)
CAP, LUB.OIL SUPPLY | 129001-02800 A4TAZL CMP Y00OD6840 1 15 1A02
4 41 1A05 | MAIN BEARING
124160-01910 7°37% PT1/4 Y00D6840 1 5 1A02 | 129001-11310 NOIF (NN 9LDY YOOD6840 4 45 1405
PLUG PT1/4 I GASKET, BONNET
124160-11360 rIT Y0006840 4 40 1A05  § 17 16 1803
KNOB { 129001-11340 PAIELANNE P Y0006840 4 46 1405
124160-39140 hovEs Ttk 10 Y00D6840 9 29 110 | HOSE
BOLT 10, PIPE JOINT t 129001-11350 FNAYE CHMP Y00D6840 4 42 1A05
124160-39450 1PYA19F 0.5KG #¥“#“Y YOOD684O 9 28- 1 1A10 | HOOD
SWITCH, OIL PRESSURE { 129001-11700 DUIBNNYPN CMP YO0D6840 4 3 1A05
124160-39451 2PYA1Y¥(0.5KG Y00D6840 9 28 1A10 HEAD ASSY, CYLINDER
SWITCH,O0IL PRESSURE 129001-12100 QA=W (INT Y0006840 H 1 1406
124240-01871 J23(HO-P Y00D6840 2 8 1A03 MANIFOLD
COVER, HO-P 129001-12110 PK(Rzh~bE" Y00D6840 5 3 1A06
124240-01883 N°U¥D(HO-P) (JUPR) Y00D6840 2 9 1A03 GASKET,INT. MANIFOLD
GASKET, (NON~ASB.) 17 21 1803
17 2 1803 | 129001-21000 23229P7F ASSY YO0D6840 8 1 1409
124450-44550 [INFLAX§ FAFFT) YOOD6840 10 38 1A11 CRANKSHAFT ASSY
CLAMP, SUB-TANK ] 129001-22081 E°ALD CMP Y00D6840 8 15 1A09
124450-44560 441 (2-N"-J20-n°12° Y00D6840 10 35 1411 | PISTON W/RINGS
CLANMP | 129001-22500 E°ARINIINSET YO0D6840 8 17 1A09
124460-11340 NI RFLY-Ib Y0006840 4 19 1A05 | RING SET, PISTON
SEAL, VALVE STEM 129001-22901 E°Ab> CMP  0.5=0.25 YOOD684D 8 3 1A09
17 18 1803 PISTON W/RING 0S=.25
124465-44950 N°I¥216 Y0006840 10 26 1At 129001-22950 nooneYr 0.8=0.25 YOOD6840 8 33 1A09
GASKET 16 RING SET 0.5=0.25
17 24 1803 129001-32001 LO-P CMP YOO0D6840 9 1 1a10
124550-51350 NOYE(FHUANY Y0006840 1 32 1A12 | PUMP ASSY, LUB. OIL
GASKET, DELIVERY | 129001-35300 Ak, L0212 Y0006840 9 24 1410
124550-51370 097" (5°un"1 YO0006840 i1 33 Ta1Z | BOLT,LUB.0. STRAINER
O~-RING, DELIVERY | 129001-42002 CWkeu7° CMP Y00D6840 10 2 1A11
124550-59820 ALYENTFENILE 8 YO0D6840 9 35 1A10 |} PUMP ASSY, C.WATER
BOLT 8, PIPE JOINT § 129001-42040 IVITOR(CW-P Y00D6840 10 29 1A11
124550~-59830 BOYFNTHCIbECMP 8 YOO0D6840 9 34 1A10 | JOINT
BOLT W/ SEAL WASHER | 129001-59910 FO-T(J59% CMP Y00D06840 13 21 1814
124550~66370 PAFIL 6 (UUNHPT Y00D6840 12 58 1A13 | PIPE, FUEL INJECTION
LOCK NUT M 6 } 129001-59920 FO~T(I239% CMP YO0D6840 13 25 1A14
124550-77030 AN -(ST:BI-Z3Ib Y00D6840 15 31 1A16 | PIPE, FUEL INJECTION
COVER, TERMINAL { 129001-59930 FO-T(22o% CMP YOOD6840 13 29 1A14
124701-11911 BAUAFYRCYTILOY) (JOPR)  YOOD684LO 6 7 1A07 PIPE, FUEL INJECTION
GASKET, (NON-ASB.) ! 129001-91840 YNNENIWEMBXB5 (NP D22 YOOD684O 2 21 1A03
17 32 1803 |} BOLT M 8X 85 PLATED
124736-07900  YYPI“HIO™ Y00D6840 4 2 1A05 | 129002-13501  91LoY Y0006840 6 8 1407
LIFTER, ENGINE | SILENCER
124766-59050 H=A29Y7° (A 12 YOOD6840 13 52 1A14 | 129030-12200 $19%1273900 Y00D6840 5 32- 1 1A06
CLAMP 12 | PIPE, AIR INTAKE
14 19 1415 | 32- 2 1A06
38 1A15 | 129030-12201 +19+10¥39h0 Y00D6840 5 17 1A06
124950-51190 PR FEAR VAL WA YOOD6840 1" 17 1A12 | PIPE, EXTENSION
SPRING, PLUNGER | 129030-13561 $1LoY Y0006840 6 8- 1 1A07
129001-01340 AYRPNANATUR(SOPR) YOOD6840 1 28 1A02 | SILENCER
GASKET, (NON-ASB.) | 129030-13570 41Uy YOO0D6840 6 18 1A07
17 15 1803 1| SILENCER




(MF NO.Y0O0D6840) | 1MO4 | *kke JNEDNNDINIDNLD #215E3%  PARTS INDEX *#x 99.04.16 P. 4
INET NNINH INETAT PC NO. 9%2 23y e¥-p3ay | Mk AvTave vty A1 PC NO. 39%2 8%y o04-3y
PART NO. DESCRIPTION GRP. REF., LOC.NO.] PART NO. DESCRIPTION GRP. REF. LOC.NO.
129030-13580 7091939 YO006840 & 19 TAO7 | 129100-55670  UN“~ Y00D6840 14 3 TA1S
EXTENSION | LEVER
129030-13600 7532939 (41LuY Y0006840 6 20 1A07 | 129100-55680  1u%ny7° Y0006840 14 7 1A15
TAIL PIPE ] CUP, STRAINER
129030-44510 99 1-3ASSY Y000 6840 10 42- 1 1A11 | 129100-55690  95-Z32%y9% Y00D6840 14 8 1A15
RADIATOR ASSY 1 RING, RETAINING
729052-55620  J4LA(FO CMP Y0006840 1% 1 TATS | 129100-55700  A7° 99" YO006840 1% 9 TATS
STRAINER ASSY, FUEL | SPRING
129052-61050  N°Y4s (ASN“35-2 Y0006840 12 5 1A13 | 129100-59951  F1¥%2 A2 CMP Y00D6840 13 38 1814
PACKING ] VALVE ASSY, CHECK
129052-61060  h“N\“3¥-27% Y0006840 12 6 1A13 | 129100-61400  3vto-WLA“Z“2CHP Y0006840 12 16 1A13
COVER | SHAFT ASSY,CONTROL
129052-61070 N 9%y (5-A75 Y0006840 T2 7 TAT3 | 129100-61440  3IFO-BLA“— Y000 6840 12 75 TAT3
PACKING | LEVER, CONTROL
129052-61390  IP2h(ANNNFUNY Y00D6840 12 30 1A13 | 129100-61650  FOY“9uasnta Y000 6840 12 76 1A13
SHAFT, GOV. LEVER ] SPRING, FUEL CONTROL
129052-61500  ASN“FUN“- CHMP Y000 6840 122 3 1A13 | 129100-61930 77039t Y00D6840 12 80 1A13
LEVER ASSY,GOVERNOR NUT, CAP
129052-61540  EIFAIC 137" CGUN - Y0004840 12 46 TAT3 129100-77330  ?o°tAZ YO0006840 16 31 1801
SPRING ADJUSTER
129100-01580  Af39t°r  8X16 ¥0006840 3 1 1404 129100-77500  t-3~- (1P~ Y0006840 5 11 1406
PARALLEL PIN 8X16 HEATER, AIR
15 1804 129100-77510  N°Y45(xP-t-3- Y00D 6840 5 12 1406
8 2 1409 | GASKET, AIR HEATER
129100-01640  A1Wo-I-A ChP Y00D6840 3716 A0 | 17 31 1803
CASE ASSY, OIL SEAL | 129102-53000 /JA“lL CMP Y000 6840 13 2 1a14
129100-01730  ho¥™ (110N Y0006840 3 6 1804 | NOZZLE ASSY,F.INJECT
SPACER, OIL SUMP | 129128-21590  J31R1lCHP YO0D6840 g 1 TA09
129100-11100 N“WI“CINT Y0006840 4 13 1805 | FLYWHEEL W/RING GEAR
VALVE, INTAKE | 129129-14580  hLut7+t Y00D4840 4 3 1A08
129100-11110  N“h7" (EXH Y0006840 T 14 TAD5 | CAMSHAFT ASSY
VALVE, EXHAUST | 129132~12210  #29%15F3%h3 Y00D6840 s 32 1406
129100-11240 _ 9+2+ CMP ¥0006840 4 24 1405 § PIPE, AIR INTAKE
SHAFT ASSY, ROCKER | 129132-44500 5o i-3 YO0D6840 10 42 TAT1
129100-11650  A“IUKIT Y0006840 4 3N 1405 | RADIATOR
ARM ASSY, ROCKER | 129132-44520 9259 ¥0006840 10 46 1A11
129100-23910  ECAFSC A3 Y0006840 8 27 TA09 1 SHROUD
BUSH, PISTON PIN } 129132-44530 2“4k A Y0006840 10 47 1A11
129100-25061  It7H(PAHN5- Y0006840 719 1408 | HOSE, C.WATER
SHAFT, IDLE GEAR T 129132-44590 LEEEYT) Y00D6840 10 49 TA11
129100-42020  PK(CWH®27° Y0006840 10 40 1a11 | NET, WIRE
GASKET, C.W. PUMP 1 129132-44901  #11b2-5 CMP Y00D6840 10 50 1411
7 [ 1803 | COOLER ASSY, LUB OIL
129100-49840  PK(Y-EAZYEY-R Y00D6840 10 24 1811 | 129132-61550 P9 31t CMP Y0006840 12 83 1813
GASKET, THERMO. CASE 1 ANGLEICH ASSY
7 14 1BO3 | 129136-77100  ©I5379L-(ASTI-11) Y0006840 16 34 1801
129100-51300 7Y UANUNNLIY CMP Y0006840 127 1A12 | RELAY, SAFETY
VALVE W/SEAT, DELIV. | _129136-77251  #“Wb 8X110 (GEN Y000 6840 16 29 1801
129100-52200  AN“- YOOD6840 11102 AT | B0LT M 8X110
COVER, BLIND | 12913677350  Pu“tA3 Y0006840 16 31- 1 1801
129100-53100  JA“WALIN- CMP Y0006840 13 6 1814 | ADJUSTER
HOLDER ASSY, NOZZLE | 129750-01200  AJFSH F Y00D 6840 1 27 TA02
129100-55650  FOIo4ILAZF(IY) L=89 YO00D6840 14 4 1815 | STUD, CYL. HEAD
ELEMENT, FUEL | 129150-02020  # bk (ABNEEYI° Y00D6840 1 7 1402




{MF NO.Y00D6840) I 1M0S5 | *kk JUEINZINHINLL 4215E39 PARTS INDEX **x 99.04.16 P. 5
2VES Ntrave ™ERe PC NO. A9%7 3%y a¥-932 | 7VED MY ey A PC NO. 19%2 3%y o¥-335
PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
BOLT, METAL CAP ] GASKET, (NON-ASB.)
129150-02450 AFAFAZW Y0006840 7 4 1A08 | 129150-35091 LO#2922%h CMP Y00D6840 9 16 1A10
METAL ,THRUST | PIPE ASSY, OIL INLET
129150-02870 A42AZ U.8=0.25 Y0006840 1 32 1A02 | 129150-35101 V359 Y00D6840 9 21 1A10
MAIN METAL US=0.25 i BRACKET, STRAINER
129150-02930 ASAHASN Y00D6840 1 24 1A02 | 129150-35111 PK(I1L32"359F) (/JPA) Y00D6840 9 22 1A10
METAL, THRUST [} GASKET, (NON-ASB.)
129150-02940 AAFA3M 0.5=0.25 Y00D6840 1 29 1A02 | 17 5 1803
METAL,THRUST 0$=0.25 | 129150-35151 2113 80X80L Y00D6840 9 23 1A10
129150-03100 IR ISR AT P A YOO0D4840 2 M TA03 FILTER 80X80L
RETAINER i 129150-35350 XL S NT 2 A g Y0006840 9 25 1A10
129150-11230 PIMERAR (ANIRER Y00D6840 4 32 1A05 | NUT
SCREW, VALVE § 129150-39450 LO~-T CMP Y00D6840 9 30 1A10
129150-11280 ANDILINTINNR Y00D6840 4 27 1405 | PIPE ASSY, LUB. OIL
SPRING i 129150-49080 P Lo3Y2 YOO0D6840 10 55 1A11
129150-11290 ESFRFEAY Y00D6840 4 28 TA05 COCK, DRAIN
SHAFT, ROCKER ARM | 129150-49100 4409292 CHP Y0006840 10 54 1a11
129150-11370 FPU2° (D Y0006840 4 20 1A05 |} COCK ASSY, 3-WAY
CAP, VALVE | 129150-49360 PK 10 Y00D6840 10 28 1A11
129150-11750 19t M8XP1.0 Y00D6840 4 34 1A05 | GASKET 10
NUT M8XP1.0 | 17 9 1803
129150-11810 ISERSFUAREN YO0D6840 4 9 1AD5 | 129150-~49811 PK(¥-EA3Y+ 93) (JJPA) Y00D6840 10 23 a1l -
GUIDE, VALVE | GASKET, (NON-ASB.)
129150-13110 PK(zih-1bb" YO006840 6 2 1A07 | 17 26 1803
GASKET, EXH.MANIFOLD 1 129150-59131 +71 HB4X14 Y00D6840 13 50 1A14
17 22 1803 | BOLT M4X14,HEX.SCKT.
129150-14101 bt~ 530 YO0D6840 7 ? 1A08 | 129150~59580 FPUI°(FO-TEMY Y0006840 13 37 1A14
GEAR, CAMSHAFT ] CAP “"
129150-14200 oYt Y00D6840 1 1A08 | 129150-77511 PK(IPE~F) CJ2PA) YO0D6840 5 13 1406
TAPPET | GASKET, (NON-ASB.)
129150~14400 2°99109¢" Y00D6840 7 2 1A08 | 17 28 1803
ROD, PUSH I 129155-11260 ANDNOYEC-F (A Y00D6840 4 25 1A05
129150-21200 2559% ¢ Y00D6840 8 5 1409 | SUPPORT, ROCKER ARM
GEAR, CRANKSHAFT T 129155-11270 ARZIIY9E°-F (B Y00p6840 4 26 1A05
129150-23600 ANPYITN(IS507E° 0 Y00D6840 8 29 1809 | SUPPORT, ROCKER ARM
BEARING, CRANKPIN 1_129155-42350 v2°-4 (90 Y0006840 10 16- 1 1A11
129150-23610 ABL(E°2)U.5=0.25 Y00D6840 8 37 1A09 | V-PULLEY, C.W. PUMP
METAL.PIN US=0.25 | 129155-49800 Y=-EARIM(71°C) Y0006840 10 22 1A11
129150-25101 PARRENT CMP Y00D6840 ? 9 1A08 | THERMOSTAT
GEAR W/BUSH 1 129155-51020 EEEEEA T ST & D] Y00D6840 " 96 1A12
129150-25301 AN WECFI-P Y00D6840 7 20 1408 | SYUD, FEED PUMP
BOLT,Fi-P 1 129155-51050 FRYNI95 (R3A} YO0D6840 11 97 1a12
129150-25900 P (FI-P Y00D6840 7 16 1A08 | BALL BEARING, THRUST
GEAR, FUEL INJ. PUMP I 129155-51060 NLINTYkC -t Y00D6840 i1 9 1A12
129150-25920 PAVERSGE DV o] ¥0006840 7 12 1A08 } CAM SHAFT SUPPORT
BUSH, IDLE GEAR | 129155-51140 E°S (N ULITY RN A Y00D6840 EE] 14 1412
129150-25930 e (FI-P Y00D6840 7 15 1A08 } PIN, BARREL LOCKING
GEAR, FUEL INJ. PUMP | 129155-51180 2°329% NN 205 N" 2 Y0006840 1 16 1A12
129150-32020 PK(LO-P YO0D6840 9 38 TA10 ] SPRING SHOE, PLUNGER
GASKET, L.0. PUMP | 129155-51200 aneYk 923 Y0006840 11 18 1A12
17 3 1803 | TAPPET ASSY
129150-35041 PK(¥2921902) (JO?PR) Y00D6840 9 15 TAY0 | 129155-51270 ERSPIESLTRE] Y0006840 1" 25 1A12
GASKET, (NON-ASB.) ! LOCKING, TAPPET
17 4 1B03 | 129155-51280 QUo7 (S6 Y0006840 1 26 1A12

FFiz0
(5003}



(MF NO.YOOD6840) 1 1M06 | A%k JNEINNDINODNID $21IE39 PARTS INDEX *#% 99.04.16 P. 6

YET Ntuav9 VDA PC NO. 29%2 3“9 0¥-535 | 7ty AvoanY ey AT PC NO. 29%7 I3y oy-v3y

PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
O0-RING S6 I 129155-61120 Y22 L=30(R-2 0 YOO0D6840 12 8 1A13

129155-51280 oYLI" (S6 Y00D6840 12 2 1413 | LINK L=30(MARK O

129155-51320 NURF YNGR LI Y00D6840 11 30 1A12 | 129155-61130 W22 L=31¢(3-2 1 Y00Dp6840 12 9 1A13
SPRING, DELIV. VALVE | LINK L=31¢(MARK 1

129155-51340 LEFPANWE L34 Y00D6840 11 31 1A12 | 129155-61140 Y2 L=30.5 (¥-2 0S) YO0OD684O 12 10 1A13
GUARD ,DELIVERY VALVE ] LINK £=30.5(MARK 05)

129155-51370 FIIINNDAMING Y00Dp6840 11 34 1A12 | 129155-61201 ANNNTIITE CMP YOO0D6840 12 1 1413
STOPPER, VALVE WEIGHT ASSY,GOVERNOR

129155-51380 IENRACA) Y0006840 11 35 1A12 129155-61341 AU=-o™ Y00D6840 12 15 1A13
LOCKING (A) SLEEVE

129155~51390 I ENA(B) Y00D6840 1 36 1A12 129155-61350 A= (¥#3%t13%) Y00D6840 12 81 1A13
LOCKING (B) SLEEVE )

129155~51400 FYL23 Y00D6840 11 37 TA12 129155-61360 AY=N(F39£139) YOOD6840 12 82 1A13
DEFLECTOR | SLEEVE

129155-51410 FAB LR (527122 Y00D6840 11 38 1A12 | 129155-61430 hoyt (3vto-bunt 2 Y00D684D 12 19 1A13
CHECK BOLT,DEFLECTOR | SPACER, SHAFT

129155-51420 2037 (M16) Y00D6840 1" 39 1A12 | 129155-61450 BIFILIE TR Wb YO0D6840 12 23 1A13
PLUG  (M16) | 8OLY, REVOL. LIMIT

129155-51450 FIASLIN° V4D CMP Y00D6840 1" 40 1A12 | 129155-61460 PARSILEITN AN IbE YOOD6840 12 24 1A13
SHIM SET, ADJUSTING BOLT, IDLE LIMIT

129155-51500 Iyta-w3vY2 Y00Dp6840 11 45 1a12 129155-61470 FOETy ot ivb Y0006840 12108 1A13
RACK, CONTROL BOLT, FUEL CONTROL

129155-51521 ™uu1 (392 Y00D06840 1 46 1412 129155-61480 ho¥™ comp Y0006840 12 25 1813
BUSH, RACK | SPACER ASSY

129155~51530 hoYN (328" 3SP YOO0D6840 11 47 1A12 | 129155-61830 02" (S10 YO0D6840 12 107 1A13
SPACER, AUX. SPRING 0~RING S10

129155-51540 FA9(CHN 2 Y00D6840 11 48 1A12 129155-61950 $h9% B(I21D Y000 6840 12 57 1A13
CIRCLIP BOLT, WASHER BASED

129155-51550 Jyko-bt° -3y (8 Y00D6840 " 49 1412 129156-51910 2NND (F191 Y0006840 1 79 1A12
PINION, CONTROL ] LABEL, CAUTION

129155-51570 2°39% (M12) Y00D6840 T 52 1A12 | 129202-22300 E°AFOE S Y0OOD6840 8 21 1A09
PLUG (M12) PIN,PISTON

129155-51580 042% Y00D6840 1n 53 1A12 129208-51060 $ko -+ (AN PYLIN Y00D6840 11 21 1A12
0-RING SUPPORT

129155~51591 Y28 3NN 2R YO0D6840 1" 54 1A12 129208-54500 7559 CMP YOOD6840 11 92 1A12
SPRING, RACK FLANGE ASSY

129155-51600 FAve(1oL CHP Y00D6840 1 55 1A12 129210-5%9020 FO-T CMP YO0D6840 14 18 1A15
SHIM PACK | PIPE ASSY, FUEL OIL

129155-51700 Y273 (K31 Y00D684C 1 74 1A12 | 129210-59130 FO-T CMP YO0D 6840 13 51 1A14
COVER, LOWER 1 PIPE ASSY, FUEL OIL

129155-51710 PK (42349372 Y00D6840 1 75 1A12 | 129211-13100 Q&= (EXH Y0006840 6 1 1A07
GASKET, LOWER COVER i MANIFOLD ,EXHAUST

129155-51750 VY223 (K31 Y00D6840 m 76 TA1T2 | 129259-12570 Yoo Y0006840 5 22 1A06
COVER, SIDE | RING

129155-51760 PK (#31Y223 Y00D6840 11 77 1A12 | 129322-77401 1= %°27° (FP332 Y00D6840 14 41 1A15
GASKET, SIDE COVER | FEED PUMP

129155-51790 3YIINYENA Y000 6840 11 78 1A12 | 129335-55700 9%-3eN°L-3 CMP Y0006840 14 21 1415
LOCKING, RACK ] SEPARATOR, WATER

129155-51930 hoyY T=3.25 Y0006840 1 80 1A12 | 129350-49560 Y-TAFUEBNN - Y00D6840 10 20 1A11
SPACER T=3.25 ! COVER, THERMOSTAT

129155-51940 hoyt T=1.5 Y0006840 11 81 1A12 | 129400-01520 7509 (£ t5-2 Y0006840 2 5 1A03
SPACER T=1.5 | FLANGE ,GEARS HOUSING

129155-52050 NeUES (FYYY Y0006840 1M 10 1A12 ] 129400-77012 AZ%-3 ($13-294) Y000 6840 15 1 1A16

I

GASKET

STARTING MOTOR




(MF NO.YDDD6840) | 1M07 | xxk JSEINYIY9TNLD $215E39  PARTS INDEX *wx 99.04.16 P. 7
+
2REs NVINY PAY+7 ] PC NO. 19€2 23%9 0¥-930 | 2ty N0ave TN AT PC NO. 9% 3% oy-33
PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
T29400-77441  J1-LF 31l CHP YO006840 13 H TATE | SEAL, OIL
FIELD COIL ASSY 1 129795-01950  n°{7°/92 Y00D6840 2 10 1403
129400-77520  £33-N99" 37" Y0006840 15 12 1A16 | PIPE, KNOCK L=18
HOUSING, CENTER | 129795-02411 7951 (A Y00D 6840 14 TAOZ
129400-77531  2%2FY7 A1YF CMP Y00D 6840 15 13 1A16 | BUSH, CAMSHAFT
SWITCH ASSY,MAGNETIC | 129795-11120 " “un2 Y000 6840 4 15 1405
129400-77571 3 AFAN -¥IF (JIPA) Y00D06840 15 17 TA16 | SPRING, VALVE
DUST COVER, (NON-ASB. 1 129795-11180 g (\ront) Y0006840 4 16 1A05
129400-92420  JUY2A&-3 Y00D6840 1739 1803 | RETAINER, SPRING
FLEX HORN I 129795-21661 KA RE] YO0D6840 8 9 TA09
129403-34800  4I2%%% Y0006840 9 40 1410 | WASHER
DIPSTICK, LUB. OIL | _129795-49551  PK(Y-EAZYHAN“~) (/IPA YOOD684O 0 21 1A11
129411-55690  A9™ Y0006840 1% 36 TAT5 | GASKET, (NON-ASB.)
SPACER | 17 25 1803
129486-01670  YN“#*Ik 8X30 Y000 6840 3 19 1404 | 129900-77460  urhn“- Y00D6840 15 10 1A16
BOLT MBX30,COLLAR HD | COVER, REAR
129486-77400  P-3%17 Y0006840 15 2 1A16 | 129900-77640  Ao-bs nt Y00D 6840 15 18 1A16
ARMATUER | BOLT, THROUGHT
129486-77460 %5 () YOUD6840 15 [ TAT6 | 17100877410  A“PYoI° (1) YO0UD6840 15 3 TA16
BRUSH | BEARING(1)
8 1A16 | 171008-77420 ANPYLIN(2) Y0006840 15 4 1A16
129486-77470 7 503 - 995 YO0OD6840 15 7 TAT6 | BEARING(2)
HOLDER ASSY, BRUSH | 171008-77510  #“P4y-2 Y00D6840 15 1 1816
129486-77490  A72°99%,2%5y Y00D6840 15 9 116 | HOUSING ASSY, GEAR
SPRING,START BRUSH | 171008-77540  UN - tUF Y00 6340 15 14 TAT6
129489-61700 b A b 2 VAR P A Y00D6840 12 7 1413 | LEVER SET, SHIFT
SPRING, GOVERNOR 171008-77650  E°=1y 993 Y00D6840 15 19 1416
129506-51100  7° 529" vCMP Y0006840 T 11 TAT2 PINION ASSY
PLUNGER W/BARREL 171008-77660  t°=A9PIt 10006840 15 20 1A16
129556-42350  V2°-4(96 Y0006840 10 16 1a11 SHAFY, PINION
V-PULLEY 171008-77670  AFUN°-tIF Y00D6840 15 21 TA16
129612-01600  731H1lb NP 02" YO0D6840 3 2 104 STOPPER SET, PINION
HOUSING, FLYWHEEL 171031-11741__ #2390°12° Y0006840 2 28 1403
129612-12560  Ibh“(153-7 Y0006840 5 28 TA06 PIPE
RING t 171051-01921 7°32“ NPTF1 Y00D6840 1 6 1402
129612-12680 _ 1P7Y-3 CHMP Y000 6840 5 20 1A06 | PLUG
AIR CLEANER | 171064-44510 97 327CHP Y000 6840 10 32 TAT1
129612-12690  IP2Y-3 CMP Y0006840 s 21 1A06 SUB-TANK ASSY
CLEANER ASSY, AIR 171081-55910 A24-2 (1004931 YOO0D6840 14 33 1A15
129612-77260  FUF(AbER-F Y0006840 16 30- 1 1801 SCREEN
NUT ,GENERATOR 171340-21650  V7°~4 (9537) Y00 6840 8 8 1A09
129612-77700  o-3 ASSY Y0OD6840 16 22 1801 | V-PULLEY, CRANKSHAFT
ROTOR ASSY | 171340-77520 A ob" YO0096840 5 14 TAD6
129612-77710 & =BANPYLIN Y0OD6840 16 23 1801 BEND
BALL BEARING 171350-03090 Ihb=4tne{I° L1900 YOOD6840 4 1 1A05
129612-77730  J0uF7°35JF ASSY Y00D 6840 16 25 1801 PIPE, BREATHER
FRONT BRACKET ASSY 171353-44760  ho¥ (272 Y0006840 10 18 1A11
129612-77740  7°-4- Y000 6840 16 26 1801 | SPACER
PULLEY | 174307-51170  N“295 A(7°500°F Y0006840 1 15 TA12
129612-77750 A29219 ¥Yt YOOD6840 16 27 1801 | RETAINER A
SCREW KIT | 174307-51560 _ t°=#43 774307-51490 A Y0O0D684D 11 51 1A12
129795-01780  A4Lo-1U YO0D6840 3 18 TAO4 | PINION
SEAL OIL | 174307-51700  946EYF(FI90(3% Y0006840 12 32 1A13
129795-01800 _ #{ha-ib Y00D6840 2 4 1A03 | SHIM SET




(MF NO.YOOD6840) | 1M08 | *xx JNEIAND3INIINIL $210E39 PARTS INDEX #%% 99.04.16 P. 8
IVEZ AN0IMY PAL 2L ¢ PC NO. 29%2 3I3%y  ©%-Y30 | Vb ANLINY ™E A PC NO. 39%2 3“9 a¥-u35
PART NO. DESCRIPTION GRP. REF., LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
22117-040000 LAFRF X&E{ ) Y0006840 12 59 TA13 | 23000-060000 H-A2997° 60 Y00D6840 5 19 " 1A06
WASHER & | CLAMP 60
22137-100000 a2 Ent% 10 Y00p6840 6 12 107 | 19- 1 1A06
WASHER 10,POLISHED | 29 1806
22190-060002 Y-V (IIW.ZMIL) 6 YOOD684O 12 60 1A13 | 23010-038000 HF-ANNTEY 38 Y000 6840 10 53 1A11
SEAL WASHER 6§ 1 CLAMP 38
22190-060003 PR eI 6 Y00D6840 12 60- TA13 | 23065-070225 ENZN®172°Ca%L 7X 225 Y00D6840 10 37 1A11
WASHER,SEAL 6 HOSE 7X 225
22190-080002 -y P (I ZbUIL) 8  YOOD6B4LO 2 23 1A03 23414-100000 N°Y¥O(IL 10 Y00D6840 9 37 1A10
SEAL WASHER 8S GASKET 10, ROUND
24 1A03 17 34 1803
9 36 1A10 23414-120000 NI (IB 12 Y00D6840 13 46 1A14
36- 1A10 GASKET 12, ROUND
41 1A10 17 29 1803
17 7 1803 23418-060000 NeYEL(IL 6 YO006840 14 34 1815
22190-100002 I-BIVIP (I ZHULITI0 YOOD684LD 12 61 1A13 GASKET 6, NYLON
SEAL WASHER 10S { 23871-010000 RYNT°52%PT  1/8 Y0006840 1 10 1A02
22190-120002 I-WIUTPLIIN 12 Y00D6840 12 62 1A13 | PLUG PT1/8,SCREW
SEAL WASHER 12 | 23871-030000 2UN7°352%PT  3/8 Y00D6840 10 12 1A11
14 17 1A15 PLUG PT3/8,SCREW
17 27 1803 23887-100002 6172°52" 10 Y00D6840 12 65 1A13
22190-160002 =BV (IIL. 2RI 16 YOO0D684LO 1 90 1A12 PLUG 10
SEAL WASHER 16S 264101-063034 ANPYOIY 6303 Y0006840 1" 84 1A12
22190-220002 I~bIYIPCIIW. 222 YOOD684D 3 11 1804 | BALL BEARING
SEAL WASHER 22S | 24311-000120 oys2™ 1A P 12.0 Y0006840 4 48 1A05
17 33 1803 | 0-RING 1A P 12.0
22217-050000 LT A N ) Y00D6840 11103 1812 | 17 30 1803
SPRING WASHER 5 | 24311-000160 oyx2™ 1A P 16.0 Y00D6840 2 13 1403
22217-060000 n“R9NHAN R 6 Y00D6840 11 82 112 | 0~RING 1A P-16.0
SPRING WASHER 6 ! 9 26 1A10
22217-100000 NSRYSpt2 10 YOOD6840 6 13 1A07 | 14 7 1A15
SPRING WASHER 10 | 17 10 1803
22217-120000 Avaynpta 12 Y0006840 4 16 1A08 | 24311-000320 042" 1A P 32.0 Y00D6840 2 14 1A03
SPRING WASHER | O-RING 1A P-32.0
1M 94 1a12 29 1A03
22252-000260 FAIC (P 26 Y0006840 8 22 1A09 4 47 1A0S
CIRCLIP 26 17 12 1803
22287-120000 A-N°-gu24™ht2e 12 Y0006840 12 63 1A13 24311-240100 ouz7" 1A P 10A Y00D6840 14 12 1A15
WASHER 12 0-RING 1A P~10A
22351-040010 A2°907%E° 4.0AX 10 YOO0D6B4D 8 39 1409 35 1A15
SPRING PIN 4X10 | 24321-000300 ou»2™ 1A G 30.0 YO0D6840 10 30 1a11
22351-050010 A7°Y2%t°y 5.0AX 10 Y00D6840 11 83 1A12 | O-RING G630
SPRING PIN 5X10 | 17 13 1803
22351-060012 A2°42%E°y 6.0AX 12 YOOD6840D 4 38 1A05 | 24321-000650 0Yu2" 1A G 65.0 Y0006840 14 13 1A15
SPRING PIN 6X12 | O-RING 1A 6-65.0
22372-040000 ATUI°E°IIASO 4 YOO06840 12 64 TA13 | 24341-000160 oo™ 1A § 16.0 YO0D6840 1 85 1A12
SNAP PIN & | 0-RING 1A §-16.0
22512-070140 719N -%- TX14 Y00D06840 7 8 1A08 | 24341-000240 0Yu7" 1A S 24.0 YO0D6840 2 26 1403
KEY 7X 14 | O0~RING 1A §-24.0
8 6 1A09 | 17 " 1803
23000-048000 H~R24Y2° 48 Y00D6840 5 31 1A06 | 24341-000280 0Yuo" 1A S 28.0 Y0006840 12 66 1A13
CLAMP 48 | 0-RING 1A §-28.0
23000-060000 #-224Y7° 60 Y00D6840 5 8 1A06 | 25132-003800 VAN (o-1US“A38 Y00D6840 10 15 1A11
1

CLAMP 60

V-BELT (A-38)




et

(MF NO.YOOD684D) | 1M09 | *kk IVEINNDIANOIN1L $710E3% PARTS INDEX *%x 99.04.16 P. 9
Homomend
Mk N3 MMESAL PC NO. I9E2 I3%Y 0¥-230 | 7“ED ACLIvY Ve 21 PC NO. 29%2 3%y a¥-930
PART NO. OESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP, REF. LOC.NO.
26013-080222 LR NN R 8X 22 Y00D6840 5 9 1A06 | 26106-080452 YNCEN L BX 45 Y0006840 3 14 1A04
BOLT M 8X 22 | BOLT M 8X 45 PLATED
10 1A06 | 7 13 1A08
26014-080162 BRI CES+NN2R 8X 16 YD006840 10 48 1A11 | 26106-080502 UNVEN L 8X 50 YODD6840 4 37 1A05
BOLT M 8X 16 | BOLT M 8X 50 PLATED
26014-080352 HNWECEFHEN 2 8X 35 Y0OD684O 16 32- 1 1801 | 16 33 1801
BOLT M 8X 35 | 26106-080552 UNMECbE BX 55 YOOD6840 2 20 1A03
26014-080852 BN (ES+NN 2 8 Y00D6840 14 14 1A15 | BOLT M 8X 55 PLATED
BOLT M 8X 85 | 26106-080602 YNtk 8x 60 YO0D6840 10 14 1A11
26022-050102 FANIXON (NN 25X10 Y0006840 1 86 1A12 | BOLT M 8X 60 PLATED
SCREW M 5X 10 | 26106-080802 Unvst bk 8x 80 Y00D6840 5 5 1A06
26022-060162 FANIRIN (NN 26X16 Y0006840 1 87 1412 | BOLT M 8X 80 PLATED
SCREW M 6X 16 | 16 1A06
26106-060102 YRACENLE M 6X 10 Y0006840 12 67 1A13 | 6 4 1A07
BOLT ™M 6X 10 PLATED | 26106-100202 YNtk 10X 20 Y00D6840 6 16 1A07
68 1A13 | BOLT M10X 20 PLATED
69 1A13 | 26106~-100652 YRACENLE 10X 65 Y0o0Dp6840 6 14 1AD07
26106-060142 UNNEN L 6X 14 Y00D6840 12 70 1A13 | BOLT M10X 65 PLATED
BOLT M 6X 14 PLATED | 26116-050302 & LF 5X 30 Y00D06840 11 88 1A12
26106-060162 YN bE  6X 16 YOOD6840 2 27 1A03 | BOLT M 5X 30 PLATED
BOLT M 6X 16 PLATED 1_26116-120252 HwWE 12X 25 YOO0D6840 15 30 1A16
26106-060202 YRSEELE 66X 20 YOOD6840 12 71 TA13 ] BOLT M12X 25 PLATED
BOLT M 6X 20 PLATED | 26206-100252 M bh 10X 25 YO0D6840 3 4 1A04
26106-060322 YNCENBE  6X 32 Y00D6840 15 28 1A16 | BOLT M10X25
BOLT M 6X 32 PLATED I 26206-100302 #Lh 10X 30 Y0006840 3 5 1A04
26106-060402 YANEC Y 6X 40 Y0006840 15 29 1A16 BOLT M10X30
BOLT M 6X 40 PLATED 26216-060202 HxIIMbE  6X 20 YO0D6840 4 11 1A0S
26106-060452 INTESLE T 6X 45 Y0006840 10 19 1A11 STUD M 6X 20 PLATED
BOLT M 6X 45 PLATED 26216-080802 2ri1said 8X 80 YO0D6840 6 6 1407
26106-080122 YntEtk 8X 12 Y00D6840 2 15 1A03 STUD M 8X 80 PLATED
BOLT M 8X 12 PLATED 26226-080182 HIITAVLEC2D 8X 18 Y00D6840 4 35 1A05
26106-080142 UNNENBE M 8X 14 Y00D6840 4 49 1A0S STUD M 8X 18 PLATED
BOLT M 8X 14 PLATED | 26366-060002 INNYEIYE 6 YOO0D6840 4 39 1A05
7 18 1A08 | NUT M 6
26106-080162 YNNECBE BX 16 Y00D6840 2 16 1A03 | 26366-080002 UNCU¥IIL 8 Y0006840 2 22 1A03
BOLYT M 8X 16 PLATED ] NUT M 8
17 1403 | 6 3 1A07
3 12 1A04 | 9 1A07
10 31 1a11 12 74 1A13
26106-080202 INNECBE 8X 20 YO0D 6840 2 18 1A03 16 30 1801
BOLT M 8X 20 PLATED 26450-060252 6h2P3E M bE 6X 25 Y00D06840 9 39 1A10
5 4 1AQ6 BOLT M 6X 25
9 27 1A10 26687-120002 27a3Ib(3n%Y 12 Y0006840 12 79 1A13
10 25 1A11 CAP NUT M12
26106-080252 YNSRI 8X 25 Y0006840 3 13 1A04 | 26706~100002 $Yb 10 Y00D6840 [} 15 1A07
BOLT M 8X 25 PLATED [] NUT M10
4 36 1A05 | 26716-060002 I 6 Y0006840 " 89 1A12
26106-080352 YNt 8X 35 Y0006840 3 20 1A04 NUT 6
BOLT M 8X 35 PLATED 26716-120002 I 12 YO006840 7 17 1A08
9 20 1A10 NUT 12
26106-080402 Yyn“av bk 8x 40 YO00D6840 5 15 1A06 11 95 1A12
BOLT M 8X 40 PLATED 26756-060002 FATIF 6 YO0D6840 12 72 1413
26106~080452 YN b 8X 45 Y00D6840 2 19 1A03 | LOCK NUT 6
BOLT M BX 45 PLATED | 26776-120002 EAFUEGRY 12 Y0006840 12 73 1A13




(MF NO.YD0D6840) | 110 | *xx TUEDNNIINOPNLD $210E39 PARTS INDEX #*% 99.04.16 P. 10
o +
IES NSN3y ThEIR] PC NO. 29%2 Z3%9  o¥-3v | I ED N0 Ik AT PC NO. 39%7 2%y py-330
PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION 6RP. REF. LOC.NO.
LOCK NUT M12 PLATED
27231-500000  Y5n%37°39% 50 Y0006840 1N 1A02
PLUG 50
27241-120000 NN A7°37% 12 YOOD6840 1 12 1A02
PLUG 12
27241-300000 Iohv37°52% 30 Y0OD6840 1 13 1A02
PLUG 30
27241-400000  93H“37°37% 40 Y00D6840 4 12 1A05
PLUG 40
27310-080000  393-(AT5)8 Y0006840 17 TADS
COTTER 8
28110-100120  AN°3 10x12 Y00D6840 17 _ 37 1803
WRENCH 10X12
28110-140170  AN°F 14X17 Y0006840 17 38 1803
WRENCH 14X17
719810-01500  #°F5-A o7% Y0G66840 2 1 TA03
HOUSING ASSY, GEAR
729001-01560 457 0¥2ASSY Y00D6840 1 1 1A02
BLOCK ASSY, CYLINDER
729001-92600  N°YFILYCIVPA) Y0006840 17 1 1803
GASKET SET(NON-ASB.)
729001-92620  N°9¥EIE(JTIPA) Y00D6840 17 -1 1803
GASKET SET(NON-ASB.) |
729030-51400  FOITPh°57° ASSY Y00D6840 1 1 1a12
PUMP ASSY, F. INJEC. [
729030-51460  FO7IIPAR°I7° ASSY Y0006840 1 2 1a12
PUMP ASSY, F. INJEC.
729102-01540  A1N° CHP Y0006840 3 8 TAD4
SUMP ASSY, LUB. OIL
729102-53100  FO7uuP ‘> ASSY Y00D6840 13 1 1A14
VALVE ASSY, F.INJECT
729402-23100  LOBYEN9T7E Y00D6840 8 23 1A09
ROD ASSY, CONNECTING
977770-01212 IUI-O51 TFIVIONNATYE Y00D6840 2 30 1A03
GASKET, LIQUID
3 21 1A04
17 40 1803

TOTAL(ITEM=

461) (REF.= 544)




